POWERMATIC

Operating Instructions and Parts Manual

Dual Drum Sander
Models DDS-225 and DDS-237

Powermatic

427 New Sanford Road

LaVergne, Tennessee 37086 Part No. M-0460278
Ph.: 800-274-6848 Edition 16 12/2025

www.powermatic.com Copyright © 2014 Powermatic



Warranty and Service

Powermatic® warrants every product it sells against manufacturers’ defects. If one of our tools needs service or
repair, please contact Technical Service by calling 1-800-274-6846, 8AM to 5PM CST, Monday through Friday.

Warranty Period
The general warranty lasts for the time period specified in the literature included with your product or on the official
Powermatic branded website.
e Powermatic products carry a limited warranty which varies in duration based upon the product. (See chart
below)
Accessories carry a limited warranty of one year from the date of receipt.
e Consumable items are defined as expendable parts or accessories expected to become inoperable within a
reasonable amount of use and are covered by a 90 day limited warranty against manufacturer’s defects.

Who is Covered
This warranty covers only the initial purchaser of the product from the date of delivery.

What is Covered

This warranty covers any defects in workmanship or materials subject to the limitations stated below. This warranty
does not cover failures due directly or indirectly to misuse, abuse, negligence or accidents, normal wear-and-tear,
improper repair, alterations or lack of maintenance. Powermatic woodworking machinery is designed to be used with
Wood. Use of these machines in the processing of metal, plastics, or other materials outside recommended
guidelines may void the warranty. The exceptions are acrylics and other natural items that are made specifically for
wood turning.

Warranty Limitations
Woodworking products with a Five Year Warranty that are used for commercial or industrial purposes default to a
Two Year Warranty. Please contact Technical Service at 1-800-274-6846 for further clarification.

How to Get Technical Support

Please contact Technical Service by calling 1-800-274-6846. Please note that you will be asked to provide proof
of initial purchase when calling. If a product requires further inspection, the Technical Service representative will
explain and assist with any additional action needed. Powermatic has Authorized Service Centers located throughout
the United States. For the name of an Authorized Service Center in your area call 1-800-274-6846 or use the Service
Center Locator on the Powermatic website.

More Information
Powermatic is constantly adding new products. For complete, up-to-date product information, check with your local
distributor or visit the Powermatic website.

How State Law Applies
This warranty gives you specific legal rights, subject to applicable state law.

Limitations on This Warranty

POWERMATIC LIMITS ALL IMPLIED WARRANTIES TO THE PERIOD OF THE LIMITED WARRANTY FOR EACH
PRODUCT. EXCEPT AS STATED HEREIN, ANY IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS
FOR A PARTICULAR PURPOSE ARE EXCLUDED. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW
LONG AN IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU.

POWERMATIC SHALL IN NO EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR PROPERTY, OR
FOR INCIDENTAL, CONTINGENT, SPECIAL, OR CONSEQUENTIAL DAMAGES ARISING FROM THE USE OF
OUR PRODUCTS. SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR
CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU.

Powermatic sells through distributors only. The specifications listed in Powermatic printed materials and on the official
Powermatic website are given as general information and are not binding. Powermatic reserves the right to effect at
any time, without prior notice, those alterations to parts, fittings, and accessory equipment which they may deem
necessary for any reason whatsoever.

Product Listing with Warranty Period

90 Days — Parts; Consumable items

1 Year — Motors, Machine Accessories

2 Year — Woodworking Machinery used for industrial or commercial purposes
5 Year — Woodworking Machinery

NOTE: Powermatic is a division of JPW Industries, Inc. References in this document to Powermatic also apply to
JPW Industries, Inc., or any of its successors in interest to the Powermatic brand.



Table of Contents

Tz Lo LV T Lo IS T=Y oo PSR 2
= o) (SN0 070 1 =Y o | £ SRR 3
ST (=YY= T 11T 1SRRI 4
L= T 1] e T PP PP PPPO 4
== | (B SRR 6
T oL o1 o= 110 ) o =SOSR 7
16221 (] o o T PO PP PPPRPPPPRP 8
T aTTo] oTTaTe I @ToT o] (=] 1 USSP 8
F 1T 0] o] PP PPP TP PPP 9
HaNAWNEEI ASSEMDIY ...t e e e e e e e e e e e e b b e e e e e anbe e e e e e anees 9
[T 1S3 G o] o TS 9
[ 10 S A 7] 1LY 1o ) o SRR 9
Yoy i Tor= B @70 ) g =T o3 i o] o T USROS 9
Abrasive Paper INSTallation .......... .ot e e e e e e e e e e e e e e e e e e e e e nne 10
AGJUSTMENES ...ttt et e e e e a b et e e e o b b et e e e aas b et e e e e aabbe e e e s anbe e e e e s aabeneeeeaans 11
D0 g1 [T | o | PP PPPRPPPPRP T 11
PresSSUre ROIEIS ... ..ttt e e e e e oot ettt et e e ea e e e e e e e e nnnteseeeeeaaaeeeeeaaannnnneneeeas 12
1] 01 (S0 =TT | o | PO P PP PRSPPI 12
LI o L= =T = 11 1= 115 o o SRR 12
Lead Screw Thread CIEAraANCE ..........cue i ieie it e eeiee ettt et et e sat e et e e saee e e sabeeeansee e anbeeeenneeesbeeesneeas 13
L0701 Y] == | SRR 14
AT T PSSP 14
01T [T | o] 0 T=T o | O PSP PPPPPR P 15
(O] F=T aTo 1y o N == 7RSSR 16
Y =TT =Y =T Lo RSO 17
L0 01T - i o T -SSR 17
= E TS (o @ 01T = | o) o SRR 17
S (oo [l T=To [T g Yo I g T [ SRR 17
Multiple-Piece Sanding RUNS..........o ittt e ee et e et e e e sbe e e eneeesneeesneeas 17
[=To [0 LIS =T Lo 1 o o TSROSO 18
Sanding IMPErfECt STOCK ... .eiiiiii e et e e rae e e sbe e e smbe e e sneeeennes 18
Face Frames & RaiSEd Panel DOOTS .........coouiiiiiiiiiiie ettt et e s s ene e e beeesneeas 18
Reversing ConVEYOr DIFECHON .......ciuiiiiiiie et e ettt ettt e saee e e sabe e e antee e smbeeeenneeeaneeeaneeas 18
Y o] = T = PP 18
11 o T e o1 SRR 19
MainteNaNCE CRECKIIST ........coiiiiiiiee et e e e et e e e st e e e e s snaa e e e s snnseeeesannnaeeeas 20
LCe18 o] =T gToTo 1] o o RO PPPPPP PP PPPT 20
Performance PrODIEIMS ........coiiiiiiii ettt e st e e e e tee e e e s es e e e e e esteeaeeeansaeeeeesstaeeeeesrees 20
Mechanical & Electrical ProbIEmMS.............oo it 21
Parts — DDS-225 SANAET ......ccciiiiiiee e ittt e sttt e e e et e e s et ee e e e e sesseeeeeeassaeeaeaassseeeeaasnaeeeeaannbeeeesannaneans 22
Drum AsSEmMDbIy — DDS-225....... ..ottt et e ra e e ae e e aate e e e be e e anbe e e e bt e e e aeeeareeeaneeas 22
Drum AsSEmMDbIy — DDS-225...... ..ottt et e ra e e ae e e aee e e e be e e ante e e e be e e eteeeareeeaneeas 23
Conveyor ASSembly — DDS-225 ..........oooiiiiiiiii ettt et et et e be e eae e e anbe e e abe e e anre e e aneeeennes 24
Motor & Cabinet ASsembIly — DDS-225..........oii ittt e et e st e ae e sbeeeeneeas 26
Gearbox ASSEMDIY — DDS-225........ ittt ettt et e e sbe e e enbe e e eneeeennes 29
PartS — DDS-237 SANAET ......cceiiiiiieeeiciiiiee ettt e e sttt e e s st e e s e tee e e e e sasseeeaeeassaeeaesassseeeesanssseeeesassseeeeaannaneens 31
Drum ASSEMDIY — DDS=237 ... ittt ettt et et e e saee e e aaee e e aaee e e aateeaaneeeeabeeeantee e e beeeeneeeareeeaneeas 31
Conveyor ASSEMDIY — DDS-237 .........ueiiiiiieiiei ettt e et e et e e e eae e e e aate e e enteeeaneeeeabeeeaneeeeaneeeennes 33
Motor and Cabinet ASSemMbly — DDS-237 .........ccuiiiiieiiie et et e et e e aee e sbe e e e aee e abeeeeneeas 35
GearboX ASSEMDIY — DDS-237 ... ittt ettt e et e e e ae e e e ea e e e eaee e e anee e e abe e e anre e e aneeeennes 38
L0071 o] g T T ooy Tt Yoy =Y SRR 40
Ready-TO-Cut ADIasiVe STIIPS ......ooiuiiiiiiie ettt et et e e ssee e e sbeeeamtee e sbeeeenneeeaneeesneeas 40
WIMING DIGQIAIMS ...ttt e e e e b et e e e e a bt e e e e a b b e e e e e e b be e e e e eanbe e e e e e anbeeeeeennes 41



Safety warnings

10.

11.

12.

13.

14.

15.

16.
17.

18.
19.
20.

Read and understand the entire owner's manual before attempting assembly or operation.

Read and understand the warnings posted on the machine and in this manual. Failure to comply with
all of these warnings may cause serious injury.

Replace the warning labels if they become obscured or removed.

This drum sander is designed and intended for use by properly trained and experienced personnel only.
If you are not familiar with the proper and safe operation of a drum sander, do not use until proper
training and knowledge have been obtained.

As with all machines, there is a certain amount of hazard involved with the use of this drum sander.
Use the machine with the respect and caution demanded where safety precautions are concerned.
When normal safety precautions are overlooked or ignored, personal injury to the operator can result.

Do not use this drum sander for other than its intended use. If used for other purposes, Powermatic
disclaims any real or implied warranty and holds itself harmless from any injury that may result from
that use.

ALWAYS WEAR APPROVED SAFETY GLASSES/face shields while using this drum sander. Everyday
eyeglasses only have impact resistant lenses; they are not safety glasses.

WEAR PROPER APPAREL. Before operating this drum sander, remove tie, rings, watches and other
jewelry, and roll sleeves up past the elbows. Remove all loose clothing and confine long hair. Non-slip
footwear or anti-skid floor strips are recommended. Do not wear gloves.

Wear ear protectors (plugs or muffs) during extended periods of operation.
Do not operate this machine while tired or under the influence of drugs, alcohol or any medication.
Make certain the machine is properly grounded.

Except for the feed rate control, make all machine adjustments or maintenance with the machine
unplugged from the power source. A machine under repair should be RED TAGGED to show it must
not be used until maintenance is complete.

Before turning on machine, REMOVE ALL EXTRA EQUIPMENT SUCH AS KEYS, WRENCHES,
scrap, and cleaning rags away from the machine.

KEEP SAFETY GUARDS IN PLACE at all times when the machine is in use. If removed for
maintenance purposes, use extreme caution and replace the guards immediately.

CHECK DAMAGED PARTS. Before further use of the machine, a guard or other part that is damaged
should be carefully checked to determine that it will operate properly and perform its intended function.
Check for alignment of moving parts, binding of moving parts, breakage of parts, mounting and any
other conditions that may affect its operation. A guard or other part that is damaged should be properly
repaired or replaced.

Provide for adequate space surrounding work area and non-glare, overhead lighting.

KEEP THE FLOOR AROUND THE MACHINE CLEAN and free of scrap material, saw dust, oil and
other liquids to minimize the danger of tripping or slipping. Be sure the conveyor table is free of all
scrap, foreign material and tools before starting sanding operations.

Keep visitors a safe distance from the work area. KEEP CHILDREN AWAY.
MAKE YOUR WORKSHIP CHILD PROOF with padlocks, master switches or by removing safety keys.

Give your work undivided attention. Looking around, carrying on a conversation and “horse-play” are
careless acts that can result in serious injury.



21.

22.

23.

24.

25.

26.

27.

28.

29.

30.
31.

32.
33.

34.

Maintain a balanced stance at all times so that you do not fall or lean against the blade or other moving
parts. DO NOT OVERREACH or use excessive force to perform any machine operation.

USE THE RIGHT TOOL at the correct speed and feed rate. DO NOT FORCE A TOOL or attachment
to do a job for which it was not designed. The right tool will do the job better and safer.

USE RECOMMENDED ACCESSORIES; improper accessories may be hazardous.

MAINTAIN TOOLS IN TOP CONDITION. Keep tools sharp and clean for safe and best performance.
Dull tools increase noise levels and can cause kickbacks and glazed surfaces. Check the condition
and adjustment of the tools before making any cuts.

Keep hands outside the machine. NEVER reach under the guards to try to clear stock that stops
feeding. Do not clear chips and sawdust with hands; use a brush. Do not have any part of the hands
under that part of the board that is over the table when starting a cut; the pressure roller will engage
the board and force it down against the table causing a pinching action.

Do not attempt to sand boards with loose knots or with nails or other foreign material, on its surface.
Do not attempt to sand twisted, warped, bowed or “in wind” stock unless one edge has been jointed for
guiding purposes prior to sanding.

Do not attempt to sand long or wide boards unsupported where spring or weight could cause the board
to shift position.

If the operator leaves the machine area for any reason, the sander should be turned "off" and come to
a complete stop before his departure. In addition, if the operation is complete, he should clean the
sander and the work area. NEVER clean the machine with power "on" and never use the hands to
clear sawdust and debris; use a brush.

TURN OFF THE MACHINE BEFORE CLEANING. Use a brush or compressed air to remove chips or
debris — do not use your hands.

DO NOT STAND ON THE MACHINE. Serious injury could occur if the machine tips over.

NEVER LEAVE THE MACHINE RUNNING UNATTENDED. Turn the power off and do not leave the
machine until it comes to a complete stop.

Remove loose items and unnecessary work pieces from the area before starting the machine.

DON'T USE IN DANGEROUS ENVIRONMENT. Don’t use power tools in damp or wet locations, or
expose them to rain. Keep work area well lighted.

DIRECTION OF FEED. Feed work into the drum against the direction of rotation of the drum only.

Familiarize yourself with the following safety notices used in this manual:

A CAUTION

This means that if precautions are not heeded, it may result in minor injury and/or

possible machine damage.

possibly even death.

This means that if precautions are not heeded, it may result in serious injury or



Features

4” Dust port
Hood locking handle

Table-raising handwheel

Gearbox 2-speed
adjustment

Dust baffles

Depth limit
pe Abrasive belts i
rasive belts in
Reversing switch various grit sizes . M i z‘i’:r'o"’n’g?;r
; (accessory) N S = & adjustment
Conveyor tension '3 ~ ) - f
adjustment Pressure roller

adjustment

Rear drum
locking lever

Storage compartment

Figure 1
° o ° ¢
o | o ° | ¢ 1
1 1 —
- - £ 2
£ -
o ™
S
nE
L3
=@f
S
DDs-225 DDS-225
277 mm 324 mm
le—— (10.9in.) —te——— (12.75in.) ———
DDs-237 DDs-237
440 mm 400 mm
(17.32in.) (15.75 in.)

Figure 2 — Dust Port Locations



Specifications

Model Number ..o DDS-225......ccccevveeeen. DDS-237 ....coeieeeeieene DDS-237
Stock Number.........oociiii e, 1791290 1791320 .., 1791321
Main MOTOF ......ooiiiiiieie e see below.........cccoceeeee. see below..........ccceeuee. see below
Main Motor Speed (RPM)........ccoovveeiiiiiiieeeiiiiieeeenns 1,725 e, 1,725 i 1,725
Electrical Controls ........ccocoeeeiiiiiiiiieneeeeieee see below.........cccoceeeee. see below..........ccceeuee. see below
Conveyor MotOr .........eeeiieiirieieee e see below.........cccoceeeee. see below..........ccceeuee. see below
Conveyor Speed (SFPM) ......ccooociiiiiiieiieeeen, 8and 12.....ccccoviieeeens 8and12......ccccevviiinennn. 8and 12
Sanding Drum Diameter (in).......ccccoveeeriiiiiniieeniee e, B [ 6
Drum Length (iN).......cooiiieiniieieee e 25 37 37
Drum Speed (RPM) ......ccoiiiiiiiiei e 1,700 i 1,700 i, 1,700
Maximum Board Width (in) ........ccceeiiniiiiiieeee, 25 37 37
Maximum Board Thickness (in) ........cccocoeeerieereniiennns 5-1/4 i 5-1/4 oo, 5-1/4
Minimum Board Length (in) ........ccocoiiiiiiiiiiiiieceeeee O e 9 9
Minimum Board Thickness (in) .........cccceceeerieeeeiiiennns 1/32 e 1/32 e 1/32
Dust Port Diameter ..........cccoeeeiiiieee e two @47 .. two @ 47 ..., two @ 4”
Dust Collection Capacity Required (CFM)................ 1200 ..., 1,200 ..., 1,200
Shipping Weight (IDS) ......cooiiiiiiiiiiiieieeeee e 840 ... 1,142 e, 1,142
Net Weight (IDS) .....ceeeeiiiiiieieee e 730 i 962 962
Overall Dimensions (LXW X H) ......cccccoeiee 43X 44 X43.....oeeee 60 x45x45.....cceeeenns 60 x 45 x 45
Main Motor :

SIN 1791290ttt (TEFC) 5HP, 1Ph, 230V, 60Hz

SIN 1791320t (TEFC) 7.5HP, 1Ph, 230V, 60Hz

SIN 1791327 e (TEFC) 10HP, 3Ph, 230/460V (prewired 230V), 60Hz
Conveyor Motor:

SIN 1791290 (TEFC) 1/4HP, 1Ph, 230V, 60Hz

SIN 1791320t (TEFC) 1/4HP, 1Ph, 230V, 60Hz

SIN 1791327 e (TEFC) 1/4HP, 3Ph, 230/460V (prewired 230V), 60Hz
Electrical Controls (all models) ..........ccooceiiiiiiiiiieee e 230V magnetic w/ reversing switch

The specifications in this manual are given as general information and are not binding. Powermatic reserves
the right to effect, at any time and without prior notice, changes or alterations to parts, fittings, and accessory
equipment deemed necessary for any reason whatsoever.



Unpacking

Open the shipping crate and check for shipping
damage. Report any damage immediately. Read
the owner's manual thoroughly for assembly,
maintenance and safety instructions.

Shipping Contents

Note 1: Some parts are inside a box in the
cabinet.

Note 2: Models DDS-225 and DDS-237 Drum
Sanders come from the factory with the first set of
abrasive strips installed with 80 grit sandpaper on
the front drum and 100 grit on the rear drum.

1 dual drum sander

handwheel

handle assembly

handwheel post

dust ports

open end wrenches (12-14mm and 17-
19mm)

4 hex wrenches (2, 3, 4, and 5mm)
manual
1 warranty card

Installation and Assembly

N N = A

—_—

Tools needed
1 forklift or hoist with straps

1 14mm open-end wrench (provided)
1 cross-point screwdriver

1 flat head screwdriver

1 set of hex wrenches (provided)

The sander should be placed in a well-lit area with
a sturdy floor and good ventilation. Leave enough
space around the machine for loading and off-
loading stock and general maintenance work.

Do NOT lift the sander directly under the drums or
rollers, as it may damage them. Use a forklift to
move the machine as follows (Refer to Figures 3
through 5):

1. Open the door and remove the four screws
holding the sander to the pallet.

2. Move away the wood block (A) at the front,
which protected the machine from shifting
during transport.

3. Tilt the machine backward just enough to
insert wood block (A).

4. Insert the forks into the gap and carefully lift
the machine.

Figure 5



5. Position the sander in its new location and
gently set it down.

Exposed metal surfaces, such as the shafts on the
drums and pressure rollers, have been given a
protective coating at the factory. This should be
removed with a soft cloth moistened with
kerosene. Do not use acetone, gasoline, or
lacquer thinner for this purpose. Do not use
solvents on plastic parts, and do not use an
abrasive pad because it may scratch the surfaces.

Assembly

Handwheel Assembly

1. Slide the post up into the handwheel and
secure with the set screws, as shown in Fig 6.

2. Use a flat head screwdriver to screw the bolt
of the handle as far as it will go into the
threaded hole of the handwheel, then tighten
the hex nut down against the handwheel (Fig.
6).

The handle must rotate freely after tightening
the hex nut. If the handle is too tight, loosen
the hex nut and back out the bolt slightly, then
re-tighten the hex nut.

3. The handwheel assembly, used for raising
and lowering the conveyor table, is designed
to be mounted and removed quickly. Set the
handwheel assembly down into the hole of the
hood (Fig. 7) and rotate it until it seats itself
upon the pins of the leadscrew below.

Note: The handwheel must be removed before the
hood can be opened.

Dust Ports

Mount the two dust ports to the top of the hood with
eight 3/16 x 1/2 screws and eight flat washers (Fig.
7).

Dust Collection

It is strongly recommended that you connect a
proper dust extraction system to the two 4” ports
atop the sander. Make sure the capacity of your
dust collector is at least 1200 CFM. See Figure 2
for a diagram of the dust port spacing.

Electrical Connections

_ Electrical connections

must be made by a qualified electrician in
compliance with all relevant codes. The
machine must be properly grounded to help

Dust ports

Bolt

| [——Handle

Figure 6

Handwheel

Figure 7



prevent electrical shock and possible fatal
injury.
The installer must follow local regulations and

National Electrical Code, ANSI/NFPA 70
installation requirements.

This tool should be connected to a grounded metal
permanent wiring system; or to a system having
an equipment-grounding conductor.

Make sure the voltage of your power supply
matches the specifications on the motor plate of
the machine

Abrasive Paper Installation

_ Disconnect machine from

power source.

Proper attachment of the abrasive strips to the
drums is important for achieving top performance
from the sander.

See page 38 for a list of available abrasive strips
with their respective grits and some tips on
choosing the proper strip for a particular job. If
using different size grits simultaneously, always
place the coarser grit on the front drum.

Attach the abrasive paper as follows:

1. Open the hood by removing the handwheel
and turning the two locking handles at the front
counterclockwise.

Remove the socket head cap screw and
locking wedge (Fig. 8) from both ends of the
drum.

Note: If the wedge sticks, use a flat head
screwdriver as leverage to free it.

Cut a length of the Ready-To-Cut abrasive
strip (14'-9" for the DDS-225, 21'-3" for the
DDS-237). This will be enough to cover one
drum.

Note: The taper on the remaining roll can later
be used for the starting edge of your next strip.

Mark and cut a taper at the right end of the
abrasive strip (Fig. 9). Because the tapered
end should use all of the recess at the right
side of the drum, its end must be trimmed back
leaving an edge of about 1/2 inch, as shown.
Now trim the left side of the abrasive paper in
a similar manner (Fig. 10).

Note: An alternate method of tapering the
ends of the abrasive strip is to place the
removed sandpaper strip on top of the new
strip and to use this as a template.

10

Figure 8

RIGHT END 1—1/2"
Sandpaper strip =l
(Abrasive side up) //T/
//
oo
,\3,'\\?,
Figure 9
Ao LEFT END
ﬂdpaper strip
il (Abrasive side up)
Figure 10

Figure 11



5. Begin at the right end of the drum and tuck the
tapered right end of the abrasive roll into the
recess (Fig. 8). Place the locking wedge into
the recess and tighten firmly with the socket
head cap screw.

6. Begin wrapping the strip around the drum,
keeping it taut as you go. The tapered cut of
the strip should follow the right edge of the
drum. Continue to wrap the abrasive in a
clockwise spiral fashion by rotating the drum
with your left hand and guiding the strip with
your right hand (Fig. 11). Successive windings
of the strip should be flush with previous
windings without any overlap.

Figure 12

7. The left end of the drum which contains the
recess is an independent piece (Fig. 12) that
can be rotated on the drum. This fastener is
spring-tensioned to take up any slack and hold
the abrasive strip firmly to the drum. Rotate
this fastener backward and hold it there with
your thumb as shown in Fig. 12.

8. Tuck the tapered left end of the strip into the
recess, as shown in Fig. 12, then insert the
locking wedge and socket head cap screw,
tightening the screw until the locking wedge is
firmly seated.

9. Release the spring-tensioned fastener. The
abrasive strip is now ready for use.

10. Repeat this procedure for the other drum.

Adjustments

Drum Height

Locking
Lever

When using different abrasive grits on the drums,
the height of the drums from the workpiece must .
vary. To achieve this, the back drum (which should Figure 13
always have the finer grit) has been designed for

easy adjustment.

s

1. Loosen the locking levers (Fig. 13) on both
sides of the machine by rotating them counter-

clockwise. Rear Drum Setting Gauge

) ] Front Drum Grit/Rear. Drum Grit [ Setting Position [Setting (Inch)]
2. Rotate the adjustment knob to the desired 80/100, 120/150, 120/180, 150/220
80/120, 100/150, 100/180

[ e S0/ 06 |
; i (B | S 0T0 12|
measurement, using the red triangular 60/100, 36/38 88]2
indicator at the base of the dial. A label is 36/120
. . ; 36/60 [ 50 o [U0030|
affixed below the locking lever showing the 36/80 o0

Figure 14

proper settings. It is also shown in Fig. 14.

3. Repeat this dial setting on the opposite end of
the drum.

Note: It is important that the dial setting be
identical at both ends of the drum.

11



4. Tighten the locking levers (Fig. 13) by rotating
clockwise, before operating the sander.

Note: The locking levers are spring loaded —
you can move the handle to any position by
pulling out on the lever, rotating it on the hub,
then releasing.

Important: After changing abrasive strips, always
check and, if necessary, reset the back drum
height.

Pressure Rollers

The pressure rollers (Fig. 15) maintain tension
upon the workpiece as it passes through the
machine. The spring tension of the pressure
rollers has been factory set. If a board refuses to
pass through the machine, or the finished surface
of a board is uneven, the spring tension of the
pressure rollers may need adjusting.

1. Loosen the hex nut (A, Fig. 15).

2. Place a 17mm wrench over the flat on the
adjusting screw (B, Fig. 15) and lower the
screw to increase the roller pressure on the
workpiece; or raise the screw to decrease the
pressure.

Retighten hex nut (A, Fig. 15).

Repeat this same adjustment at the opposite
end of the roller to maintain parallel.

5. Repeat procedure for other two pressure
rollers.

ACAUTION Do not over tighten the

adjusting screw, as excess roller pressure will
prevent the workpiece from passing through
the machine, and may cause the conveyor belt
to stop.

Table Height

Rotate the handwheel until the depth gauge
(Fig. 16) reads the appropriate depth. One revolu-
tion of the handwheel moves the table approxim-
ately 0.11”.

A limit plate (Fig. 16) is mounted to the front of the
sander. If the table has been set too high, the
workpiece will contact this plate and a limit switch
will shut off the conveyor table. If this happens, re-
position the table and restart the machine.

Table Parallelism

The conveyor table has been set parallel to the
drums at the factory. If the conveyor table should
ever need adjusting to bring it back into parallel
with the drums, proceed as follows:

12

Figure 15

Limit plate

Chain tensioner

Figure 17



1. Remove the front cover plate below the table
to expose the chain. Also remove the rear
cover plate.

2. Loosen the socket head cap screw on the
chain tensioner (Fig. 17) and slide the chain
tensioner assembly forward to slacken the
chain.

3. Remove the chain from around all four
sprockets.

4. Insert a tool, such as a hex wrench or
screwdriver, through the hole on top of the
leadscrew (Fig 18) at that corner of the table
that is lowest.

-

) ) Figure 18
5. Turn the leadscrew clockwise to raise the

table.

6. When the adjustment is complete, install the
chain over the four sprockets, and over the
chain tensioner roller. Push back the chain
tensioner assembly until proper tension is
achieved, then tighten the socket head cap
screw on the chain tensioner.

7. Install front and rear cover plates.

After this procedure, the pressure rollers should be
checked and adjusted if necessary (see Pressure
Rollers on page 16).

Lead Screw Thread Clearance

Referring to Figure 19 — If adjusting the table
height becomes difficult or if excessive clearance
forms between the lead screws and bushings,
adjustment may be required as described below.

Symptoms A

O Table wobble is noted
O Difficulty is noted in table height adjustment
Corrective action Figure 19

1. Determine the corner(s) requiring adjustment.

2. Use a 1/8" hex wrench to loosen the setscrew
(A, Fig. 19) between 1/4 and 1/2 turn.

To remove excessive clearance

3. Using a 1-1/8" wrench, slightly tighten the
eccentric bushing (B) by turning clockwise
(from right to left).

For clearance too tight, causing difficulty in table
height adjustment

3. Using a 1-1/8" wrench, slightly loosen the
eccentric bushing (B) by turning counter-
clockwise (from left to right).

13



After adjustment
4. Tighten the setscrew (A).

After adjusting the lead screw clearance, the table
must be rechecked for parallelism (previous
section).

Conveyor Belt

Conveyor belt tension and tracking adjustments
may occasionally be necessary during break-in
and normal operation to compensate for belt
stretching. Adjust the tension of the conveyor belt
by turning the knobs (Fig. 20) clockwise to
increase tension, counterclockwise to decrease
tension. The belt should have just enough tension
to move the material without slipping on the drive
roller.

ACAUTION Do not over tighten the

convey-or belt. Excessive tension will cause
stretching and premature wear of the belt.

After tensioning the belt, turn on the machine and
run the conveyor in the forward direction at the
fastest speed setting. Watch for a tendency of the
conveyor belt to drift to one side of the conveyor.
If this happens, correct as follows:

1. On the side of the conveyor toward which the
belt is drifting, tighten the knob 1/4 turn
(Fig. 20) to shift the belt to the opposite

direction.

On the side of the conveyor away from which
the belt is drifting, loosen the knob.

After adjusting each take-up knob, allow time
for the belt to react to the adjustments before
proceeding further. Continue this adjustment
until the conveyor belt is tracking properly in
the center of the table. Try to avoid over-
adjustments.

Drive Belts

Check the tension of the drive belts by squeezing
the belts together in the middle (between the motor
and drum pulleys as shown in Fig. 21) with
moderate pressure. They are properly tensioned
when there is approximately 1/4” deflection.

If adjustment is necessary, loosen the hex nuts
(Fig. 22) and raise or lower the motor plate as
needed. (For example, to lower the motor plate
and increase tension, loosen the bottom nuts and

14

Figure 20

Belt tension
adjustment N s

Figure 22



tighten the top nuts.) When finished, tighten the
nuts.

If replacing the belts, always replace them in
matched sets of the proper size.

Pulley Alignment

The drum and motor pulleys must be in line so that
the belts are straight. To check this:

Place a straight edge, such as a metal ruler,
against the flat sides of the motor pulley and a
drum pulley (Fig. 23).

If the straight edge does not lie flush on the flat
sides of the pulleys, loosen the set screw on the
motor pulley (Fig. 22).

Move the motor pulley on the shaft until the
straight edge lies flush on both pulleys.

Tighten the set screw.

15

Drum Pulley
Metal
Ruler
Motor Pulley
Aligned
Figure 23

Not aligned



Changing Belts
A CAUTION The drums are heavy —

use an assistant to change belts.

Adjust the motor to allow slack in the belts, and
remove the two belts from around the motor
pulley. Belts should always be replaced as a
matched set.

Remove the four bolts holding the front drum to
the sides of the cabinet, and lift the front drum out
of the machine.

On the rear drum, loosen the two bolts at the right
side of the drum, but do not remove them.
Completely remove the two bolts that hold the left
side of the drum to the cabinet, and shift the drum
toward the right side. The left end of the drum
should come clear of the cabinet.

Remove the old belts and place the new belts
around the drum pulley. Reinsert the two bolts at
the left end of the drum and tighten firmly.

Retighten the two bolts at the right side of the
drum.

Check and adjust the tension of the new belts
before operating.

16



Maintenance

Note: See also Maintenance Checklist on
page 19.

For best results, perform the following proced-
ures on a routine basis:

O Grease the four leadscrews on the table.

O Lubricate the bushings at each end of the
pressure rollers. Use a dry type lubricant for
this, such as graphite or silicone that will not
attract dust.

O Keep the chain below the table clean and
oiled.

O Clean sawdust from the abrasive strips with
a soft brush or cleaning stick.

O Blow dust from motors and switches.
O Check screws, nuts, etc. for tightness.

O Check the tension and condition of the belts;
dress with paraffin. (Do not get paraffin on the
abrasive belts.)

O Check the oil level in the gearbox by
removing the oil plug on top, and inserting a
depth gauge (not included). Generally, the oil
should be about 3-1/2” lower than the top
surface of the gearbox. If low, fill as
necessary with EP2 oil.

NOTE: If using oil from a new source (i.e.
different brand), it is advisable to flush and
clean the gearbox before filing to avoid
potential incompatibility issues.

O Every 2,500 hours, completely drain and
refill gearbox with EP2 oil.

Operations

Basic Operation

The basic operating procedure for the Dual Drum
Sander is as follows:

1. Set depth of cut.

Start drums.

Start conveyor and select feed rate.

Start dust collector system.

Feed stock through unit.

S

Determining depth of cut is one of the most
important procedures for the sander. It may take
some experimentation to determine the proper
depth of cut, given the variables of abrasive grit,

type of wood, and feed rate. For best results, use
scrap wood to practice sanding and to develop
skill and familiarity with the machine before doing
finish work.

A good rule of thumb when sanding with grits finer
than 80 is to lower the drum so it contacts the
workpiece but drum can still be rotated by hand.
When using grits coarser than 80 grit, you can
lower the drum slightly more. However, a
combination of several variables will determine
the proper depth of cut to use, including the
following:

O Abrasive type and grit size.
O Width of the piece being processed.
O Hardness of the piece.

O Feed rate of the conveyor belt.

Stock Feeding Angle

Some pieces, because of their dimensions, will
need to be fed into the machine at a 90° angle
(perpendicular to the drums). However, even a
slight offset angle of the stock will provide for
more effective stock removal. The optimum
feeding angle is about 60° (Fig. 24). Angling the
workpiece for stock removal provides other
advantages, such as less loading of certain areas
of the drums due to glue lines or mineral streaks
in the stock, more even wear of abrasive strips,
potentially faster feed rates, and lighter loads on
the motor.

Note, however, that to get the best final finish the
stock should be fed through the machine so it will
be sanded in line with the grain of the wood on
the final one or two passes.

Multiple-Piece Sanding Runs

When abrasive planing (or thickness sanding) a
run of similar pieces that you want to have the
same thickness, it is best to determine the
thickness of the thinnest piece and process all
pieces to that same thickness in one session. Be
aware that the sander will remove cups and
crowns in the workpiece; consider this when
measuring and processing stock to the same
thickness.

When sanding multiple pieces simultaneously,
make sure to stagger (step) the pieces across the
width of the conveyor belt. This provides better
contact with the pressure rollers. Try to only
process multiple pieces of similar thickness. If
there is a significant thickness difference, the
thinner pieces may slip on the conveyor belt if
they do not contact the pressure rollers.



Edge Sanding

When edge sanding, the sander will mimic the
opposite edge of the stock which is lying on the
conveyor belt. Because of this, it is important for
the stock edge to have been ripped at the proper
angle to the face before the sanding process.
When edge sanding small stock, clamp several
pieces together to prevent them from slipping on
the conveyor belt.

Sanding Imperfect Stock

When sanding stock with a cup or crown, place
the crown up. This will stabilize the stock to help
prevent tipping or rocking during sanding. (After
the crown has been removed and the top is flat,
turn the stock over and sand the opposite side.)
To avoid personal injury, take special care when
sanding stock that is twisted, bowed, or otherwise
varies in thickness from end to end.

If possible, support such stock as it is being
sanded to keep it from slipping or tipping. Use
extra roller stands, help from another person, or
hand pressure on the stock, to minimize
potentially hazardous situations.

Figure 24
Face Frames & Raised Panel Doors

It is important to have the proper abrasive contact
when doing this type of sanding. If the machine is
set to take an excessive depth of cut, the result
can be a gouge or dip as the drum goes from
sanding the rails at full width to sanding just a few
inches of width of the stiles.

Reversing Conveyor Direction

If a board becomes jammed under the rollers,
back it out by reversing the conveyor direction,
using the switch (Fig. 25). Do not perform sanding
operations in reverse mode, as the drums rotate
in one direction only.

ACAUTION Allow the conveyor belt to
come to a complete stop before reversing
direction.

18

Figure 25

Abrasives

The abrasive material you choose will have a
substantial effect on the performance of your
sander. Variations in paper type, weight, coating
and durability all contribute to achieving your
desired finish. Ready-To-Cut strips are available
from Powermatic and are listed on page 39.

As with any sanding operation, first begin sanding
with a coarser grit, depending on the roughness
of the stock or the amount of stock to be removed.
Then progressively work toward finer grits. This
means if you are using two different grits on your
dual drum sander, the coarser grit should always
be placed on the front drum.

The amount of stock to be removed is a major
consideration when choosing the grit grade to
start with. Grits 36 and 60 are primarily designed
for stock removal; grits over 100 are primarily
finishing grits designed to remove the scratch
pattern from the previous grit used. For best
results, never skip more than one grit grade when
progressing through a sanding sequence.

For fine work, such as furniture, try not to skip any
grit grades during the sanding process. In general,
premium quality abrasives will produce a better
finish with a less noticeable scratch pattern.

ACAUTION Grits that are too fine can

sometimes burnish the wood and leave a
glossy surface which will not accept stains
evenly.

This will vary by type of wood. Oak, for example,
is susceptible to burnishing because of its open
pores.

Cleaning abrasive strips. Regularly clean the
abrasive strips on the drums with commercially
available cleaning sticks, following the
manufacturer’s directions.

Cloth backed abrasives may also be cleaned by
soaking in paint thinner or mineral spirits for 20



minutes to 1 hour, then using a brush to remove
any build-up or burns. Dry the abrasive strips
completely before reuse.

Extending Abrasive Life. Abrasive life can also
be increased by removing the abrasive strip from

Switch Lock

the drum and reversing it. To do this, remove the
strip and use what was the trailing end as the
starting end on the right side of the drum.
Reversing the strip will provide a fresh set of
cutting edges on the abrasive.

To safeguard your machine from unauthorized operation and to avoid accidental starting by young children,
the use of a padlock (not provided) is highly recommended.

Figure 26

To lock out an on/off switch (Figure 26):

1. Open the padlock.

2. Insert through holes in the start button.
3. Close the padlock.
4

Store padlock key in a safe place.

19



Maintenance Checklist

Note: See also the Maintenance section on

page 16.

O Work area around machine marked off

clearly.

Non-skid floor strips in area where operator

normally stands.

aa a Qad

screws. Tighten and replace as necessary.
Clean conveyor and drum areas, removing
sawdust and chips with compressed air or a
soft bristle brush. Remove gum and pitch
from metal areas with oven cleaner.

a
O Inspect entire machine for loose bolts, nuts,
a

Troubleshooting

Performance Problems

Lubricate chain and check tension.

Check belt condition - replace as needed.
Dress with paraffin. Check belt tension.
Check motor for loose wiring and sawdust
congestion.

Pulleys tight and in line.

Check bearings. Replace any bad or
suspect bearings immediately.

Problem

Possible Cause

Solution

Abrasive belt glazes

Wood is wet or gummy

No cure. Use different stock

Work burns

Wrong grit

Use coarser grit for stock removal

Abrasive belt burns,
clogs quickly

Biting too deep

Adjust for slight sanding action and
make repeated passes

Excessive abrasive
belt replacement

Biting too deep

Reduce cut and make multiple passes

Sanding marks on
workpiece

Abrasive belt too coarse for finish
required

Sanding across the grain

Use proper grit for finish sanding

When surface sanding, use very fine
abrasive belt then finish by hand,
working in direction of grain.

Poor sanding quality

Abrasive belts worn

Abrasive belts not tight on drum

Replace abrasive belts

Re-wrap and properly tighten
abrasive belts.

A slight taper across
the sanded face of
the workpiece

Height of rear drum has not been
adjusted evenly on both ends

Conveyor table not parallel to drums

Make drum setting equal both ends

Correct table parallelism

Conveyor table hard
to move, or tends to
bind on the
leadscrews

Leadscrews not greased

Table not parallel

Lubricate leadscrews

Correct table parallelism

20




Mechanical & Electrical Problems

Problem: Machine will not start, restart, or repeatedly trips circuit breaker or blows fuses

Possible Cause

Solution

No incoming power

2. Overload automatic reset
has not reset

3. Sander trips frequently

4. Building circuit breaker
trips or fuse blows.

5. Loose electrical

connections.

6. Motor starter failure

7. Motor failure

8. Miswiring of the unit.

9. Onl/off switch failure

Verify unit is connected to power.

2. When sander overloads on the circuit breaker built into the motor

starter, it takes time for the machine to cool down before restart.
Allow unit to adequately cool before attempting restart. If problem
persists, check amp setting on the motor starter inside the
electrical box.

3. One cause of overloading trips which are not electrical in nature is
too heavy a cut. The solution is to take a lighter cut. If too deep a
cut is not the problem, then check the amp setting on the overload
relay. Match the full load amps on the motor as noted on the
motor plate. If amp setting is correct then there is probably a loose
electrical lead. Check amp setting on the motor starter.

4. Verify that sander is on a circuit of correct size. If circuit size is

correct, there is probably a loose electrical lead, Check amp
settings on motor starter.

5. Go through all the electrical connections on the sander including

motor connections, verifying the tightness of each. Look for any
signs of electrical arcing which is a sure indicator of loose
connections or circuit overload.

6. Examine motor starter for burned or failed components. If damage

is found, replace motor starter. If motor starter looks okay but is
still suspect, you have two options: have a qualified electrician test
the motor starter for function, or purchase a new starter and
establish if that was the problem on changeout.

If you have access to a voltmeter, you can separate a starter
failure from a motor failure by first, verifying incoming voltage at
230 +/-20 VAC. If incoming voltage is incorrect, you have a power
supply problem.

If voltage between starter and motor is correct, you have a motor
problem.

7. If electric motor is suspect, you have two options: Have a qualified

electrician test the motor for function or remove the motor and
take it to a qualified electric motor repair shop and have it tested.

8. Double check to confirm all electric connections are correct and

properly tight. The electrical connections other than the motor are
pre-assembled and tested at the factory. Therefore, the motor
connections should be double checked as the highest probability
of error. If problem persists, double check the factory wiring.

9. If the on/off switch is suspect, you have two options: Have a

qualified electrician test the switch for function, or purchase a new
on/off switch and establish if that was the problem on changeout.

21




Parts — DDS-225 Sander
Drum Assembly — DDS-225

Index No. Part No. Description Size Qty
001............ PM9-DDS225-101A......... Drum (serial no. 1009DDS2252795
.......................................................... =T ool a1To | o =T o P ROPRR
002............ PM9-DDS225-102A......... Abrasive Fastener-Right (serial no.
.......................................................... 1009DDS2252795 and higher) .......cccvvvveiiit v 2
003............ PM9-DDS225-103A......... Abrasive Fastener-Left (serial no.
.......................................................... 1009DDS2252795 and higher) .......cccvveeiiit v 2
004............ PM9-DDS225-104 ........... o] 1 o T PSSR 2
005............ PM9-DDS225-105........... LOCKING WEAGE ...coeeeeiiiiee ettt etees citteee e e enree e e e e enree e e e nnnees 4
008............ PM9-DDS225-108............ PUIIEY ...ttt cattee e e e et e e s e enrae e e e e nnnees 2
009............ PM9-DDS225-109........... Tension ROHET ... e 3
010............ PM9-DDS225-110........... BUSHING ... e 6
(0 I PM9-DDS225-111............ T o] 1 o TP SRR 6
012............ PM9-DDS225-112............ BracCKEt . .....coi it e 6
013............ PM9-DDS225-113............ Bearing Assembly ........ccccoeeciieiiiiciieee e, UCFL205........ccccveeenne 4
014............ JT9-VB-B6S..................... Bl e 2
015............ PM9-DDS225-115............ KBY ettt s 8X7X50 ., 2
016............ PM9-DDS225-116........... Adjusting BUSHING .....coiiiiiiiiiec e e 6
017 JT9-TS-0561031 ............. HeX NUE ... 3/8-16NC................... 20
018............ CM9-TS-0051011............. HeX Cap SCreW ......cocvvveveieiieee e 5/16-18 x 1/2............. 12
019............ JT9-TS-0720081 ............. Lock Washer........cccoccvveveiiiiieee e 516" ..o 14
020............ JT9-TS-0060071 ............. HeX Cap SCreW ......cocvvveveieiieee e 3/8-16 x 1-1/2.............. 8
021........... JT9-TS-0100041 ............. HeX Cap SCreW ......cocveveveieiieee e 1/2-13 x1-1/4.............. 4
022............ JT9-TS-0720111 ............. Lock Washer........cccoccvveveiiiiieee e 12" e 8
023............ JT9-TS-0060011 ............. HeX Cap SCreW ......cocvvveveieiieee e 3/8-16 x 1/2...ccceee. 4
024............ JT9-TS-0720091 ............. Lock Washer........cccoecvveieeeiiiee e 38" e 12
025............ JT9-5051911 ....oevvee. Flat Washer.........ccccoooviviiiiee e, MO0 oo 4
026............ JT9-TS-0207061 ............. Socket Head Cap Screw.........c.ccoecvveveeeneen. 1/4-20 X 1. 4
027............ JT9-TS-0270091 ............. Socket Set Screw.......cccceveevvieee e, 5M16-18 X 1.vevveeiinene. 4
029............ JT9-TS-0060051 ............. HeX Cap SCreW ......cocvvveveieiieee e 3/8-16 X 1., 2
030............ JT9-TS-0208021 ............. Socket Head Cap Screw........cc.cccecvveveeeneen. 5/16-18 x 1/2............... 4
031.eeeene JT9-TS-0270051 ............. Socket Set Screw.......cccceveevviieee e, 5/16-18 x 1/2............... 2
032............ PM9-DDS225-132............ o] 1 o T PSSR 2
033............ PM9-DDS225-133............ Steel Ball........coccveveeiiieeeeee e, 15151001 .o U 2
034............ JT9-TS-0267021 ............. Socket Set Screw.......ccccveeevvcieie e, 1/4-20x 1/4 ................. 2
035............ PM9-DDS225-135............ AdJuStING KNOD ... e 2
036............ PM9-DDS225-136........... LEAA SCIEW .....eviiiie ettt eeees carteeeeeennrae e e s e snreeeeeennnees 2
037............ JT9-TS-0207041 ............. Socket Head Cap Screw........cc.cccccvveveeeneen. 1/4-20 x 3/4 ................. 4
039............ JT9-TS-0720071 ............. Lock Washer........cccoccvveveiiiiieee e L 4
040............ PM9-DDS225-140........... TOp CoVEr-RIG.....coeiiiiiiee et e 1
041............ PM9-DDS225-141 ........... L0701 = PSSR 2
042............ PM9-DDS225-142............ 1o [ PR SSR 2
043............ PM9-DDS225-143............ LOCKING LEVET ...t e 2
044............ PM9-DDS225-144 ........... Slide Bracket-Right ..........cooiiiiiiiiiiie s e 1
045............ JT9-TS-0561011 ............. HeX NUE ... 1/4-20NC........ccovenne 4
046............ JT9-TS-0267091 ............. Socket Set Screw.......cccceveevviieee e, 1/4-20 X 1. 4
047............ PM9-DDS225-147 ........... GID-RIGNT ... s e 1
048............ PM9-DDS225-148............ TOP COVEI-LET ... e cee e e e e 1
049............ JT9-TS-1541041 ............. Hex Nylon Lock NUt .........cccciviiiiiieeeeee, MO0 .o 6
050............ PM9-DDS225-150........... AdJUSTING SCrEW .....ceiiiiiieieiee e eeeeie e et e s e e 6
051..ceennns PM9-DDS225-151 ........... HeX NUE ... M22 x 1.5P x 5T .......... 6
052............ PM9-DDS225-152............ Slide Bracket-Left.......cuviiiiiieie s e 1
053............ PM9-DDS225-153............ GID-LEft e e 1
055t ettt Socket Set Screw w/NyloK...........cccoeeieeenee. MAXG ..o 4

22



Index No. Part No. Description Size Qty

056............ PM9-DDS225-156........... ROI Pin...eeci e @2 x8mMm .....coecceeenene 2
057...cce.n. e Abrasive (see Optional Accessories

.......................................................... (o]l o=V [-TK 1 ) SRR
058............ ettt HexX Cap SCreW .......cccevevieeeiieeeeie e 1/2-13 x 1-1/2.............. 4
059........... CM9O-TS-0267051 ............ Socket Set SCrew........c.ccoveeiiiieiiiieeceeee 1/4-20 X 1/2 ... 2

** These parts are shown for reference only and are not available for order individually. Non-proprietary parts,
such as fasteners, can usually be found at local hardware stores.

Drum Assembly — DDS-225

62

23



Conveyor Assembly — DDS-225

Index No. Part No. Description Size Qty
T, PM9-DDS225-201 ........... JLIE= o) SRR 1
2 PM9-DDS225-202........... Support Bracket, Left-Front...........ccccceeviiies o 1
K TUUU PM9-DDS225-203............ Support Bracket, Right-Front.............cccoccoces coviiiiiicee e 1
4o PM9-DDS225-204 ........... Support Bracket, Left-Rear ...........cccceevviiies o 1
5 PM9-DDS225-205........... Support Bracket, Right-Rear............ccccooecies coviiiieeecee e 1
R PM9-DDS225-2068B......... Leadscrew Holder, Right-Front.............cccccc oo 2
T PM9-DDS225-207B......... Leadscrew Holder, Left-Front

.......................................................... and Right-Rear. ... e 2
< T PM9-DDS225-208............ o o RSP 1
LS U PM9-DDS225-209........... Front ROIET .......veiieiiieee ettt ceeee e e e eee e e e enes 1
10ici. PM9-DDS225-210........... Front SUPPOrt Plate.........coocuiiiiiiiii s e 1
M, PM9-DDS225-211 ........... L0701 = PSSR 2
120, PM9-DDS225-212............ AdJuStiNg KNOD ... e 2
130, PM9-DDS225-213............ REAI ROMIET ... .eiiiieeceie et o e e e e e e 1
14 PM9-DDS225-214 ........... Rear SUPPOrt Plate ........oooiiiiiieiiee s e 1
15, PM9-DDS225-215A......... Drive LEaUSCIEW .........eeeeiiiiiiiaee e ieeiiiiiiies aeee e e e e e e e e e e e e e e 4
17 e PM9-DDS225-217 ........... SPIOCKEL.....eeiee ittt ees —errre e e e e e e e e e e 4
18, PM9-DDS225-218............ SUPPOIt Bracket ......ccocuviiiiiiieee s e 8
19, e, PM9-DDS225-219............ GUIAE Plate ..o e 2
20 PM9-DDS225-220........... POST . eieeeeees a————ea—————ea———aeeenas 1
.................. JT9-JWDS2244-160........ Handle Assembly (include #21,24,42) ......... cccocveevicviviieeeieenenenn 1
21 PM9-DDS225-221 ........... [ F= g T | PSSR 1
22 PM9-DDS225-222 ........... POINEET ... e 1
23 PM9-DDS225-223............ L0701 = PSSR 2
24.............. PM9-DDS225-224 ........... 2 ] RSP 1
25, JT9-BB-620377............... Ball Bearing........c.coeovevveeeeeciiee e 6203ZZ.......coevveeeen. 4
26...cceee PM9-DDS225-226........... THrust Bearing ........cooo i e 4
27 e PM9-DDS225-227 ........... ROII PN @6 x 25mm ................. 1
28, PM9-DDS225-228............ L7 0= 1] o 1RSSR 1
29 ettt e e e e a e Phillips Pan Head Machine Screw............... 1/4-20 x 3/8.................. 1
30 JT9-TS-0050011 ............. HeX Cap SCreW ......cocvvveveieiieee e 1/4-20 X 1/2 ... 8
31 JT9-TS-0207111 ............. Socket Head Cap Screw.........c.ccoecvveveeeneen. 1/4-20 x 2-1/4............ 16
32, JT9-TS-0720071 ............. Lock Washer........cccoccvveieiiiiieee e L 24
34 PM9-DDS225-234 ........... KBY ettt s 5x5x18mm .............. 4
35, s JT9-TS-0208041 ............. Socket Head Cap Screw........cc.cccecvveveeeneen. 5/16-18 x 3/4 ............. 16
36 JT9-TS-0720081 ............. Lock Washer........cccoccvieieiiiieeee e 516" ..o 22
37 s JT9-TS-0050081 ............. HeX Cap SCreW ......cocvvveveieiieee e 1/4-20 x 1-3/4............... 8
38 JT9-TS-0561021 ............. HeX NUE ... 5/16-18NC................... 6
39 ettt e e e e a e Flat Washer.........ccccoooviviiiie e, 5/16"22*3t................ 16
40.............. PM9-DDS225-240........... BUSHING ... e 1
A1, PM9-DDS225-241 ........... 107010171 o TR 1
42, JT9-TS-0561031 ............. HeX NUE ... 3/8-16NC.........cccunee. 1
43 . PM9-DDS225-243 ........... [ ] 019070 1Y RSSO 1
44.............. PM9-DDS225-244 ........... REAI COVET.......eiiiie ettt eees terteee e e s e e e e e snreee e e ennnees 1
45.............. PM9-DDS225-245B......... Threaded BUshing.........c..cooiiiiiiiiiii it e 4
46.............. PM9-DDS225-246............ HaNAWREEL .........ooiiiiiiiiie e e 1
A7 e JT9-TS-0270071 ............. Socket Set Screw.......ccccveeevvcieie e, 5/16-18 x 3/4 ............... 2
49 . JT9-TS-0208041 ............. Socket Head Cap Screw........cc.cccccvveveeeneen. 5/16-18 x 3/4 ............... 6
50..cciins JT9-TS-0561011 ............. HeX NUE ... 1/4"-20....cccciiieeene 8
51 JT9-TS-0680021 ............. Flat Washer.........ccccoooveviiii e, L 8
52 JT9-TS-0207011 ............. Hex Head Screw........ccccoevecvveveeiiiieee e, 1/4-20x3/8 .......ccoenn... 8
53 PM9-DDS237-257 ........... Lower Bracket ...t e 4
54 PM9-DDS237-259............ Upper Bracket ...t e 4
56.....ccc... PM9-DDS225-326............ Round Head Phillips Screw w/ Flat Washer 3/16-24 x 1/2............... 8
57 s PM9-DDS237-260........... 2o ) S RSP 4



Index No. Part No. Description Size Qty

59 JT9-TS-0208031 ............. Socket Head Cap Screw........cc.cccecvveveeeneen. 5/16-18 x5/8................. 6
60...ccceeenne PM9-DDS225-260........... Nylon Washer .........cccccccvevviiiiee e, B16x27.3x2.5t............. 4
[ I JT9-TS-0267071 ............. Set SCreW...cooe i 1/4-20x3/4 ................... 6
62...ceeeenns PM9-DDS225-262........... Special NUt........cocveeiiiee e, 7/8"-9x8t.....oveeveenn, 4
63 JT9-TS-0267021 ............. Socket Set Screw.......cccceeeevvieie e, 1/4-20x1/4 ................... 2
64....cee. PM9-DDS225-264 ........... Special NUt........ccceeeiiiiiee e, 7/8"-9x16.5t................. 4
65..ccieees ettt Flat Washer.........ccccoooveviiii e, 5/16"23*2t................ 12
.................. PM9-DDS225-SBR.......... Screw and Boot Replacement Kit(includes
.......................................................... #6,7,15, 16, 26, 33, 40, 45, 48, 51 thru 57
.......................................................... y BOTNIU B4). .ot e

** These parts are shown for reference only and are not available for order individually. Non-proprietary parts,
such as fasteners, can usually be found at local hardware stores.

Conveyor Assembly — DDS-225

3402-B3 PM

25



Motor & Cabinet Assembly — DDS-225

Index No. Part No. Description Size Qty
T, PM9-DDS225-301 ........... 1071 o] 1= S PSSR 1
2 PM9-DDS225-302........... Support Bracket-Front..........cccccoiiciiiii s e 1
K TUUU PM9-DDS225-303............ Support Bracket-Rear ..........covviiiiiieeecies e 1
S PM9-DDS225-304 ........... (V[0 (o] gl = | (= TSRS 1
B PM9-DDS225-305........... MOLOT PUIIEY ...ttt ot e e e e e e e enree e e e nnes 1
(T PM9-DDS225-306........... 1Y/ [o) (o USSR 5HP, 1Ph, 230V .......... 1
.................. PM9-DDS225-306MF ...... MOtOr Fan.......ccuvviiiiiiiiiec et esees ceiieeeesssneeeeeesnreeeesennnees |
.................. PM9-DDS225-306MFC ... MOtOr Fan COVEN ..........eeviiiiiiiieeiciieeeeeiees eeiiieeessnreeeesesereeeeesnnnees |
.................. B e GENLTITUGAL SWItCh L el
.................. PM9-DDS225-306SC ...... Starting Capacitor ..............ccccceeeeevvveeennnnnnn.. 150MFD, 250VAC....... 1
.................. PM9-DDS225-306SCA.... Starting Capacitor ..............ccccceeevevveeeennnnnn.. 200MFD, 250VAC....... 1
.................. PM9-DDS225-306RC...... Running Capacitor .............cccccceevevvveeeennnnnn.. 30UF, 450VAC ............ 1
.................. PM9-DDS225-306JB........ JUNCHON BOX ....ovviiiiiiiiie e ceiieeeeeeneeeeeesnreeeeeennees |
.................. PM9-DDS225-306JBC .... JUNCEHON BOX COVET.......ciiiiiiiieeiiiiieeeeiees ceiieeeeeiieeeeesnreee e e neees |
T PM9-DDS225-307 ........... AdJUSTING SCrEW .....ceiiiiiiiieee e eeeeiee et e e e e saeee s 2
< T PM9-DDS225-308............ [ T o = TSRS 2
LS U PM9-DDS225-309........... [ ) To I =1 o o1 QSRS 1
10..eeee. PM9-DDS225-310........... L0311 o Y PSSR 1
M, PM9-DDS225-311........... FIOW DEfIECION ....eiieeiie et e e 1
12, PM1-36....cccoiiieeeeee. TOP COVET ..ttt e et e e e e ate eeeesssteeeeeesbaeeeessnstaeeeeanns 1
130, PM9-DDS225-313............ DUSE CHULE ... ceeee e e e e e 2
4. JT9-DDS225-314A .......... [0 =Y gl o [0 [o [ SRS 1
15, e, PM9-DDS225-315............ To ] =30 (o] 1= RS 1
16.. . PM9-DDS225-316........... SWItCh Bracket ........coocuiiiiiiiiee s e 1
17 e PM9-DDS225-317 ........... Direction Label ........c.vviiiiiiiiie e e 1
18, PM9-DDS225-318............ Loz [ PSSR 1
19, e, JT9-DDS225-319A .......... T o2 T Y TSR 1
20 PM9-DDS225-320........... [ o To] gl =1 (o g Y i SR 1
21 i PM9-DDS225-321 ........... [ F= 0T | RSP 1
22 PM9-DDS225-322............ Magnetic SWItCh..........eiiiii s e 1
23 PM9-DDS225-323A......... POWET COI ......uiiiieiiiiiiie et ceereeeeeennee e e e e snreee e e e nnnees 1
24.............. PM9-DDS225-324 ........... Strain Relief ......cccovevie e, PGB13.5-12B............ 10
25, PM9-DDS225-325........... KBY ettt 5x5x55mm............. 1
26.............. PM9-DDS225-326............ Round Head Phillips Screw

.......................................................... w/ Flat Washer.........cccccoevvviiiciniiennn.. 3/16-24 x 1/2.............. 28
27 e JT9-TS-0720051 ............. Lock Washer........cccoccvieieiiiieeee e #10 e, 14
28 JT9-TS-0060031 ............. HeX Cap SCreW ......cocvvveveieiieee e 3/8-16 x 3/4................. 6
29 JT9-TS-0720091 ............. Lock Washer.........ccoccvveieiiiieee e 38" e 10
30 ettt e e e e a e Flat Washer.........ccccoooviviiiie e, 3/8"25*3t .., 4
31 JT9-TS-0050051 ............. HeX Cap SCreW ......cocvvveveieiieee e 1/4-20 X 1. 1
32, JT9-TS-0207021 ............. Socket Head Cap Screw.........c.ccoecvveveeeneen. 1/4-20 X 1/2 ... 5
33 JT9-TS-0720071 ............. Lock Washer........cccoccvveieiiiiiee e L 17
34 JT9-TS-0050061 ............. HeX Cap SCreW ......cocvvveveieiieee e 1/4-20 x 1-1/4.............. 1
35 s ettt Hex Nylon Lock Nut ..., M8*1.25P ... 2
Y SO JT9-TS-0680021 ............. Flat Washer.........ccccoooveeiiiiiee e, L 12
38 JT9-TS-0050011 ............. HeX Cap SCreW ......cocvvveveieiieee e 1/4-20 x 1/2............... 12
39 JT9-TS-0208041 ............. Socket Head Cap Screw........cc.cccecvveveeeneen. 5/16-18 x 3/4 ............... 2
40.............. JT9-TS-0561021 ............. HeX NUE ... 5/16-18NC................... 3
4 JT9-TS-0208061 ............. Socket Head Cap Screw.........c.ccoecvveveeeneen. 5M16-18 X 1.eevveeiinenn. 3
42, PM9-DDS225-342............ Flat Washer.........ccccoooveviiii e, 5/16"*30%4t.......ccuu..... 1
43 . JT9-TS-0270051 ............. Socket Set Screw.......ccccvveevcieie e, 5/16-18 x 1/2............... 2
44.............. JT9-TS-0561031 ............. HeX NUE ... 3/8-16NC................... 10
45.............. JT9-TS-0060071 ............. HeX Cap SCreW ......cocveveveieiieee e 3/8-16NC x 1-1/2......... 4
46......ece..... PM9-DDS225-346............ SHOUIEIN SCIEW....cceiiiiiiie et eies e 1

26



Index No. Part No. Description Size Qty

A7 e JT9-TS-0208061 ............. HeX Cap SCreW ......cocveveveieiieee e 5M16-18 X 1.eevveeiinenn. 1
48, ettt e e e e a e Phillips Pan Head Machine Screw............... 1/4-20 x 3/8.................. 4
49 . ettt e e e e a e Phillips Pan Head Machine Screw............... 3/16"-24UNC*5/8"L .....2
50, PM9-DDS225-350........... Label (Drum Setting Gauge) .........coeiueraiies ceieiieie e 2
51 JT9-TS-0720081 ............. Lock Washer........cccoccvveveiiiiieee e 516" e, 6
52 ettt e e e e a e Flat Washer.........ccccoooveviiiie e, 3/8"28*3t ...eevveen, 8
53 PM9-DDS225-353............ Strain ReliEf ... s e 3
54.............. PM9-DDS225-354 ........... V[ (o] g o] o SRR 1
55, s PM9-DDS225-355........... [ ] 019070 1Y SRR 1
57 s ettt e e e e a e = To [ R SRR 4
58 PM9-DDS225-358............ Phillips Pan Head Machine Screw............... 3/16-24 x 5/16.............. 4
59 PM9-DDS225-359............ REAI COVET ... ...ttt eees aetteee e e s te e e e e snreeeeeennnees 1
60.............. PM9-DDS225-360........... Self Tapping SCrew.......ccccoeccvveeeeevciieee e, 14*1/2"L e 2
[ I ettt e e e e a e Flat Washer.........ccccoooveviiiie e, 1/4™16™ 1t 3
62...ceeeenns PM9-DDS225-362........... I Yo7 [ =Y o RS 2
(CX T PM9-DDS225-363........... PIastic NUL........oeiiieeiiiie s ceteee e e 2
64...ccee PM9-DDS225-364 ........... oo Qo (o U =1 o RSP 2
65..ccieeens PM9-DDS225-365........... oo [ql g To o SRR 2
67 e ettt e e e e a e Flat Washer.........ccccoooeiiiiie e, 3/8"23*2t ..o, 4
68...cceeeenns PM9-DDS225-368............ [ oo 1= RSSO 2
69...ccceeeene PM9-DDS225-369........... PlAtE .. e 1
70, s ettt e e e e a e HeX Cap SCreW ......cocvveeveeeiieee e M8 X 65 ..., 2
T, ettt e e e e a e Flat Washer..........ooooie 5/16"x18x1.5t.............. 2
T2, PM9-DDS225-372............ o] 1 o TP SRR 2
73 JT9-TS-1540061 ............. HeX NUE ... M8 ..o 2
T4 ..., ettt e e e e a e Phillips Pan Head Machine Screw............... 1/4-20x 1/4 ................. 4
75 s PM9-DDS225-375........... Phillips Pan Head Machine Screw............... 3/16-24 x 1-1/4............. 2
76 PM9-DDS225-376A......... Limit SWItCH ... s e 1
TT e, PM9-DDS225-377 ........... (070] (o Il o (o] o =T PSSR 2
78 PM9-DDS225-378A......... Limit SWItch Cord ..........ooiiiiiiiie s e 1
79, PM9-DDS225-379............ Switch Cord, Reverse Switch to

.......................................................... ConVeYOor MOTOX .....cooeiiiiee e e ]
80.....ccce.. JT9-TS-2284082 ............. Phillips Pan Head Machine Screw............... M4 X8 .., 1
[ I PM9-DDS225-381 ........... SWILCH COVEN ...t e 1
82.. s PM9-DDS225-382............ REVEISE SWItCH ...eiiiiieiiiii et e e 1
83 PM9-DDS225-383............ SWItCh Bracket ........coocuviiiiiieee s e 1
84...ee. PM9-DDS225-384 ........... WIr€ Cap ...ccvveeeeiiiiiiee et SW-P4H ..o, 3
85 s CM9-3312341...........c...... Powermatic LOGO ........oeiiiiiiiiiiiiiiiee s it 1
86...eeeeenns PM9-DDS225-WL............ Warning Label (N0t ShOWN) .........oociiiiiiiiis e 1
87 i PM9-DDS225-387 ........... Grounding Cord .........ccceeiieeeiiieenee e 12AWGX1C......oeeeenee. 1
88.. s PM9-DDS225-388............ [ oz (o] o T = To ) QUSSR 1
89 PM9-DDS225-389............ JUNCLION BOX COVET.......eviiieeiciiiiee et ceeeeiiiee e e e st e e s snaaeea e 1
90..cceeees PM9-DDS225-390........... Star Washer.........ccccooevieiivciee e, M5 .o 4
M. ettt e e e e a e Rubber Gasket.........cccccceeveiiiiiiieee e, B16.5x8x2t......cccvveee. 2
92, JT9-TS-0560071 ............. HeX NUE ..o 3/16"-24UNC............... 4
93 ettt e e e e a e Flat Washer..........ooooie 5/16"x16x2t ................ 2
... ettt e e e e a e 1 = o = SR 1
95, s ettt e e e e a e Motor Label ..o e 1
96....cceeennne ettt Door Latch-Right ... e 2
97 s ettt HINGE PN s e 6
98...cciiee ettt e e e e a e Rear DOOK = Left...ociiiiiiieiicee s e 1
9. ettt e e e e a e Front DOOr - LEft. ..o e 1
100............ ettt Front Door - Right ........oooiies e 1

** These parts are shown for reference only and are not available for order individually. Non-proprietary parts,
such as fasteners, can usually be found at local hardware stores.

27



Motor & Cabinet Assembly — DDS-225

3402-B1(CSA)

28



Gearbox Assembly — DDS-225

Index No. Part No. Description Size Qty
T, ettt Gearbox Body (serial no. 0506DDS225584
.......................................................... =T g ol o1To | o =T o OO OPR
2 JT9-TS-0720071 ............. Lock Washer ........cccoccvveieiiiieeee e L R 4
K TUUU CM9-TS-0207071 ............ Socket Head Cap Screw.........c.cccecvveveeeneen. 1/4-20 x 1-1/4.............. 4
S PM9-DDS225-404 ........... Drain PlUg ...ttt eees cetteee e e e 1
B JT9-BB-626VV ................ Ball BEAMNNG.......ueiieeiiiiiiie ettt sees ceeieee e e et rr e e e e nnrae e e e nnnees 2
(T PM9-DDS225-406........... GAN i S 1C ) 1
T PM9-DDS225-407 ........... KBY ettt s 3X3X6L ..o, 1
< T PM9-DDS225-408............ 01 o o USSR 1
LS U JT9-BB-6000ZZ............... Ball Bearing........cccoevevvveeeeiieee e 6000ZZ.........oovevvneen. 1
10..ciee. PM9-DDS225-410........... C-RiNG..ccoiiiee et STW-15...ciieeen, 1
M, PM9-DDS225-411........... GAN i 40 1
120, PM9-DDS225-412............ GAN i Y A R 1
130, PM9-DDS225-413............ SNAMt . e 1
4. JT9-BB-600277............... Ball Bearing........ccceevevvveeeeeieee e 6002ZZ.........covvvvnnen. 2
15, e, PM9-PM2700-522 ........... KBY ettt s 5x5%x20 cciiiiiinnnn. 1
16.. . PM9-DDS225-416........... SNAMt . e 1
17 e PM9-DDS225-417 ........... (O 1Y PSSR 1
18 . JT9-TS-1503051 ............. Socket Head Cap Screw.........c.cccccvveveeeneen. M6x1.0Px20L .............. 8
19, e, PM9-DDS225-419............ KBY ettt s 5x5x30 i, 1
20 PM9-DDS225-420........... L0701 = PSSR 1
21 PM9-DDS225-421 ........... L@ T I T PSSR 1
22 PM9-DDS225-422 ........... [ F= 0T | RSP 1
23 JT9-BB-6006Z7............... Ball Bearing........ccceevevvveeeeeieee e 6006ZZ.........covevvueeen.. 1
27 e PM9-DDS225-427 ........... BIOCK ... ettt e e e 1
29 PM9-DDS225-429A......... Gear Assembly (s/n 0509DDS225726
.......................................................... and higher).......ccocooiiiiiiiiiineeieeeee e BAT T 7T T
30 PM9-DDS225-430........... KBY ettt s BX6X50 ., 1
K I PM9-DDS225-431 ........... (07 ][ YT SRR 1
32, PM9-DDS225-432A......... Motor (serial no. 0506DDS225584
.......................................................... and higher)........ccccceevvciiieecvccce e evcieee e 1/4HP, 1PH, 230V .01
.................. PM9-DDS225-432MF ...... MOtOr FaN......cccuvviiiiiiiiiie et eiees aeiieeeesenieeeesesnreeeesennnees |
.................. PM9-DDS225-432MFC ... MOtOr Fan COVEN ..........eeviiiiiiiieeiciieeeeeeiees ceiiieeesennieeesennreeeessnnees |
.................. PM9-DDS225-432RC...... Running Capacitor .............ccccceeeeevvveeennnnnnn.. TOUF, 350VAC ... 1
.................. PM9-DDS225-432JB........ JUNCHON BOX ....ovviiiiiiiiiic e esiies ceiieeeeeenaeeeeesnreeeeeennees |
.................. PM9-DDS225-432JBC .... JUNCEHON BOX COVET......cciiiiiiiiieeiiiiie e eeiiees ceiiieeeeesiieeeeesereee e e neees |
33 PM9-DDS225-433............ GaSket.......eeeeeiiiie e P11, 2
34 PM9-DDS225-434 ........... Steel Ball........coccveeeeiiieeeeee e, D5 e 1
35 PM9-DDS225-435............ o] 1 o T PSSR 1
36 JT9-TS-1523011 ............. Socket Set Screw.......ccccveevvieie e, M6x1.0Px6L ................ 1
Y SO PM9-DDS225-324 ........... Strain Relief ......cccovevie e, PGB13.5-12B.............. 1
38 PM9-DDS225-438............ Oil Seal ....cooeeeiiiee e TC 30%46%8t ................ 1
39 PM9-DDS225-439............ GASKEL.... . e 1
40.............. PM9-DDS225-440........... Oil Seal ....cooeeeeiiieeeee e SC 12*25*5t ... 1

** These parts are shown for reference only and are not available for order individually. Non-proprietary parts,

such as fasteners, can usually be found at local hardware stores.

29



Gearbox Assembly — DDS-225 Drum

.a—wlw_,x\ é.
\

D @ V‘l

z:l'-ﬁo_m"

(I~ ————— 7

QD

/s ‘
SO AN

s | / u/A-%'«:

&
/
@/ 7 - S,
/ ¢ (7;4. — ’?;
, Aa




Parts — DDS-237 Sander
Drum Assembly — DDS-237

Index No. Part No. Description Size Qty
001............ PM9-DDS237-101B......... Rear Drum (serial no. 1008DDS2370150
.......................................................... =Yg Lol o1 T | o= o T PP 4
002............ PM9-DDS225-102A......... Abrasive Fastener-Right (serial no.
.......................................................... 1008DDS2370150 and higher) .......coccvveiees v 2
003............ PM9-DDS225-103A......... Abrasive Fastener-Left (serial no.
.......................................................... 1008DDS2370150 and higher) .......cocccveevees cieeee e 2
004............ PM9-DDS225-104 ........... o] 1 o T PSSR 2
005............ PM9-DDS225-105........... LOCKING WEAGE ...coeeeeiiiiee ettt etees citteee e e enree e e e e enree e e e nnnees 4
006............ JT9-60-9080..........coneeeee. Abrasive (80 Grit) — see Optional
.......................................................... Accessories on page 39..........cccccevieeeeeeee.. 80 Grit 1
007............ JT9-60-9100.................... Abrasive (100 Grit) — see Optional
.......................................................... Accessories on page 39..........ccceeveeeeeeee.. 100 Grit el 1
008............ PM9-DDS225-108............ PUIIEY ...t eattee e e e st e e e e enrae e e e e nnnees 2
009............ PM9-DDS237-109............ Tension ROHET ... .. e 3
010............ PM9-DDS225-110........... BUSHING ... e 6
(0 I PM9-DDS225-111............ o] 1 o TP SRR 6
012............ PM9-DDS225-112............ BracCKEt . .....coi it e 6
013............ PM9-DDS225-113............ Bearing Assembly ........ccccoeeiiieieiiiiee e, UCFL205........ccccveeenne 4
014............ JT9-VB-B70.....ccovevune. Belt. oo B-70 oo, 2
015............ PM9-DDS225-115............ KBY ettt s 8X7X50 ., 2
016............ PM9-DDS225-116........... Adjusting BUSHING .....coviiiiiiiie et e 6
017 ... JT9-TS-0561031 ............. HeX NUE ... 16-08-2003.................. 2
018............ JT9-TS-0208031 ............. Socket Head Cap Screw.........c.ccoecvveveeeneen. 5/16-18 x 5/8............. 12
019............ JT9-TS-0720081 ............. Lock Washer........cccoccveveiiiieeee e 516" ..o 14
020............ JT9-TS-0060051 ............. HeX Cap SCreW ......cocveveveieiieee e 3/8-16 X 1., 8
021............ JT1-1458 .. HeX Cap SCreW ......cocvveeveieciieee e 1/2-13 x 1-1/2.............. 4
022............ JT9-TS-0720111 ............. Lock Washer........cccoecvveieiiiiieee e 12" e 8
023............ JT9-TS-0060081 ............. HeX Cap SCreW ......cocvvveeeeiciieee e 3/8-16 x 1-3/4.............. 4
024............ JT9-TS-0720091 ............. Lock Washer........cccoccvveveiiiiieee e 38" e, 4
025............ ettt e e e e a e Flat Washer.........ccccoooveviiiie e, 3/8"28*3t ... 4
026............ JT9-TS-0207061 ............. Socket Head Cap Screw........cc.cccecvveveeeneen. 1/4-20 X 1. 4
027............ JT9-TS-0270051 ............. Socket Set Screw.......ccccvveevviieie i, 5/16-18 x 1/2............... 4
029............ JT9-TS-0060051 ............. HeX Cap SCreW ......cocvvveveieiieee e 3/8-16 X 1., 2
030............ JT9-TS-0208021 ............. Socket Head Cap Screw........cc.cccecvveveeeneen. 5/16-18 x 1/2............... 4
031...cceeee JT9-TS-0270051 ............. Socket Set Screw.......ccccveeevcieie e, 5/16-18 x 1/2............... 2
032............ PM9-DDS225-132............ o] 1 o TSR 2
033............ PM9-DDS225-133............ Steel Ball........coccvevieiiiieeeeee e, BUA oo, 2
034............ JT9-TS-0267021 ............. Socket Set Screw.......cccceeeevvieie e, 1/4-20x 1/4 ................. 4
035............ PM9-DDS225-135............ AdJuSEING KNOD ... e 2
036............ PM9-DDS225-136........... LEAA SCIEW .....eviiiieeiiiiiee ettt etees ceereeeeesnnree e e e e enreeeeeennnees 2
037............ JT9-TS-0207041 ............. Socket Head Cap Screw.........c.cccecvveveeeneen. 1/4-20 x 3/4 ................. 4
038............ JT9-TS-0680061 ............. Flat Washer.........ccccoooveviiiie e, 12" e 4
039............ JT9-TS-0720071 ............. Lock Washer........cccoccvveieiiiiiee e L 4
040............ PM9-DDS225-140........... TOp CoVEr-RIGT.....coeiiiiiiie et e 1
041............ PM9-DDS225-141 ........... L0701 = PSSR 2
042............ PM9-DDS225-142............ 1o [ PR SSR 2
043............ PM9-DDS225-143............ LOCKING LEVET....ciiiiiieiee e et 2
044............ PM9-DDS225-144 ........... Slide Bracket-Right ..........cooiiiiiiiiiiie s e 1
045............ JT9-TS-0561011 ............. HeX NUE ... 1/4-20....cciiiiiiaeenee, 4
046............ JT9-TS-0267091 ............. Socket Set Screw.......ccccvveevciieie e, 1/4-20 X 1. 4
047............ PM9-DDS225-147 ........... GID-RIGNT ... s e 1
048............ PM9-DDS225-148............ TOP COVEI-LET ... it e s 1
049............ JT9-TS-1541041 ............. Nylon Insert Lock Nut..........cccceeviiiereeennnen. MO0 .o 6

31



Index No. Part No. Description Size Qty

050............ PM9-DDS225-150........... AdJUSTING SCrEW .....eeeiiiiieieiee e eeeeiee e e e aee e naeee s 6
051....cc... PM9-DDS225-151 ........... HeX NUE ..o M22 x 1.5P x 5T.......... 6
052............ PM9-DDS225-152............ Slide Bracket-Lefl.........oooiiiie s e 1
053............ PM9-DDS225-153............ €] o T TR 1
055t e Socket Set Screw w/NyloK...........cccoevveeenee M4x0.7Px10................ 4
056............ PM9-DDS225-156............ ROI PN, @2 x8mMm .....coeeeeenene 2
057............ JT9-TS-0720091 ............. Lock Washer........ccoocveiieiiieeeeeee e 38" 8
058............ JT9-TS-0100041 ............. HexX Cap SCreW .......ccceveveeeiieee e 1/2-13x 1-1/4............... 4
059........... CM9-TS-0267051............ Socket Set SCrew.........cooveeeviiienieeeceeee 1/4-20 X /2. 2

** These parts are shown for reference only and are not available for order individually. Non-proprietary parts,
such as fasteners, can usually be found at local hardware stores.

Drum Assembly — DDS-237

32



Conveyor Assembly — DDS-237

Index No. Part No. Description Size

T, PM9-DDS237-201 ........... 1= o) [ SRS
2 PM9-DDS225-202........... Support Bracket, Left-Front...........ccccceevviies o,
K TUUU PM9-DDS225-203............ Support Bracket, Right-Front............c.ccocooees o,
4o PM9-DDS225-204 ........... Support Bracket, Left-Rear ...........ccccccevviiies voviiieeeeeee e
5 PM9-DDS225-205........... Support Bracket, Right-Rear..........ccccccocvies vovciiieeiiee e,
L T PM9-DDS225-2068B......... Leadscrew Holder, Right-Front and
.......................................................... Left-REAI ... e
T PM9-DDS225-207B......... Leadscrew Holder, Left-Front and
.......................................................... RIght-Rear........ooiiiiii s e
< T ettt e e e e a e o o PSR
S U ettt e e e e a e Front ROIEr ..ot e
10cci. PM9-DDS237-210........... Front SUppOort Plate..........oocuviviiiiiiieecciees e
M, PM9-DDS225-211 ........... L0701 = SRR
120, PM9-DDS225-212............ Adjusting Knob..........cooiiiiii e
130, PM9-DDS237-213............ == T (o] 1= PR
14 PM9-DDS237-214 ........... Rear Support Plate .........coocuiiviiiiiee s e
15, PM9-DDS225-215A......... Drive LeadSCreW ........cccuuiiiiiiiiiaee e eeeiieis ceeeeee e e
16 e, PM9-DDS225-215A......... Driven Leadscrew (not Shown) .........cccocoies i
17 e PM9-DDS225-217 ........... SPIOCKEL.....eeiei it cerrr e e e
18 . PM9-DDS225-218............ SuppOrt Bracket ........ccvvviiiiiiee s e
19, e, PM9-DDS225-219............ GUIAE Plate ... e
20 PM9-DDS225-220........... POST . e
.................. JT9-JWDS2244-160........ Handle Assembly (include #21,24,42) ......... ccccocoeeviieiiieene
21 PM9-DDS225-221 ........... [ F= T T | PR
22 PM9-DDS225-222............ POINEET ... s e
23 PM9-DDS225-223............ L0701 = SRR
24.............. PM9-DDS225-224 ........... 2T PR
25, JT9-BB-620377............... Ball Bearing........cccoevevvveeeiiiiiee e 6203Z7...............
26...cceee PM9-DDS225-226 ........... Thrust Bearing ........ccooiiiiieiiiiiiec s e
27 e PM9-DDS225-227 ........... ROII PN @6 x 22mm ........
28...en PM9-DDS237-228............ CRaIN.cc e e ————
29 JT9-TS-0813022 ............. Round Head Machine Screw ....................... 1/4-20 x 3/8.........
30 JT9-TS-0050011 ............. HeX Cap SCreW ......cocvvveveeeiieee e 1/4-20 x 1/2.........
31 JT9-TS-0207111 ............. Socket Head Cap Screw........cc.ccoecvveveeeneen. 1/4-20 x 2-1/4
32, JT9-TS-0720071 ............. Lock Washer........ccoccviiieiiiieeee e 14" i
33 PM9-DDS225-264 ........... HeX NUE ... 7/8-9UNCx16.5t
34 PM9-DDS225-234 ........... KBY ettt s 5x5x 18mm

35, s JT9-TS-0208041 ............. Socket Head Cap Screw........cc.cccecvveveeeneen. 5/16-18 x 3/4 ......
36 JT9-TS-0720081 ............. Lock Washer........cccoccvveveiiiiieee e 5/16"...oiiiinen.
39, ettt e e e e a e Flat Washer.........ccccoooveviiiie e, 5/16"22*3t ........
40.............. PM9-DDS225-240........... BUSHING ... e
4., PM9-DDS237-241 ........... CONVEYON....ciii it 915W1830L*4.5t
42, JT9-TS-0561031 ............. HeX NUE ... 16-08-2003.........
43 . PM9-DDS237-243............ Front COVEN ...t e e
44.............. PM9-DDS237-244 ........... REAI COVET.......iiiiiei ittt s e e e e snnaee e e e enees
45.............. PM9-DDS225-245B......... Threaded Bushing...........cccooiiiiiiiiiiiiiic it e
46.............. PM9-DDS225-246............ Hand Wheel ........coooiiiiii s e
A7 e JT9-TS-0270051 ............. Socket Set Screw.......ccccveeeeviieie e, 5/16-18 x 1/2......
49 . JT9-TS-0208041 ............. Socket Head Cap Screw.........c.ccoecvveveeeneen. 5/16-18 x 3/4 ......
50..cciins JT9-TS-0680031 ............. Flat Washer.........ccccoooveviiii e, 5/16"....oiiiinen.
52 JT9-TS-0561021 ............. HeX NUE ... 5/16-18...............
53 JT9-TS-0208021 ............. Socket Head Cap Screw.........c.cccecvveveeeneen. 5/16-18 x 1/2......
54.............. JT9-TS-0561011 ............. HeX NUE ... 1/4-20.................
55, s JT9-TS-0050081 ............. HeX Cap SCreW ......cocvvveieeeciieee e 1/4-20 x1-3/4......
56 JT9-6860800 ................... Flat Washer (not shown)f............cccoccoeeeee. 3M6" .

33



Index No. Part No. Description Size Qty

57 s PM9-DDS237-257 ........... Lower Bracket ... e 4
59 PM9-DDS237-259............ Upper Bracket ... e 4
60...cceeenne PM9-DDS237-260........... 2 0o ) SRR 4
61.iennnn. PM9-DDS225-326............ Round Head Phillips Screw w/ Flat
.......................................................... Washer.......ccccceeveieeeieieee e 3116-24 X 1/2 L8
61.. e PM9-DDS225-326............ Round Head Phillips Screw w/ Flat Washer #10-24 x 3/8................. 8
62...ceeeens JT9-TS-0680021 ............. Flat Washer.........ccccoooveviiii e, L 8
(CX T JT9-TS-0207011 ............. Hex Head SCrew........cccceevvevveveeeiiieee e, 1/4-20 x 3/8.................. 8
64....cee. PM9-DDS225-260........... Nylon Washer .........ccccocveviiiiieee e, B16x27.3x2.5t............. 4
B5..cceeens JT9-TS-0267071 ............. Set SCreW...cooe i 1/4-20 x 3/4 ................. 7
66.....ccc..e PM9-DDS225-262........... Special NUt........cocoeeeiiiieeee e, 7/8-9x8t.....evvevveeien, 4
67 e JT9-TS-0267021 ............. Socket Set Screw.......cccceveevciieee e, 1/4-20 x 1/4 ................. 1
.................. PM9-DDS237-SBR.......... Screw and Boot Replacement Kit
.......................................................... (includes # 6, 7, 15, 16, 26, 33, 40, 45, 48,
.......................................................... BB thrU B7 ).ttt cetee et e et e e

** These parts are shown for reference only and are not available for order individually. Non-proprietary parts,
such as fasteners, can usually be found at local hardware stores.

Conveyor Assembly — DDS-237

3403-B3 PM

®©

@R

&

93(/

34



Motor and Cabinet Assembly — DDS-237

Index No. Part No. Description Size Qty
T, PM9-DDS237-301 ........... 1071 o] 1= S PSSR 1
2 PM9-DDS237-302............ Support Bracket-Front..........cccccoiiciiiii s e 1
K TUUU PM9-DDS237-303............ Support Bracket-Rear ..........covviiiiiieeecies e 1
S PM9-DDS237-304 ........... (V[0 (o] gl = | (= TSRS 1
B PM9-DDS237-305........... MOLOT PUIIEY ...ttt ot e e e e e e e enree e e e nnes 1
(T PM9-DDS237-306........... 1Y/ [o) (o USSR 7-1/2HP, 1Ph, 230V ....1
.................. PM9-DDS237-306MF ...... MOtOr Fan.......ccuvviiiiiiiiiiic et sees ceiieeeesesneeeesesnreeeesennnees |
.................. PM9-DDS237-306MFC ... MOtOr Fan COVEN ..........eeviiiiiiieeiciiee e eeeiees ceiiieeessniieeeseneveeeessnnees |
.................. PM9-DDS237-306CSA.... Centrifugal Switch (for serial no.
.......................................................... 801DDS2370071 and higher) .......cccveeeviies e 1
.................. JT9-PM2000-SC.............. Starting Capacitor............cc.ccccvveeeevnreeen...... 250MFD, 250VAC....... 1
.................. PM9-DDS237-306RC...... Running Capacitor .............cccccceeeevvveeennnnnnn.. 50UF, 450VAC ........... 1
.................. PM9-DDS237-306SCC ... Starting Capacitor COVET..........cccoiieieiiirais cerieeesieeeaieeeseeeeseeeeenes |
.................. PM9-DDS237-306RCC ... Running Capacitor COVET...........ccocveieiiirais cerieeesieeeeieeesieeeseeeeeee |
.................. PM9-DDS237-306JB........ JUNCHON BOX ....uvviiiiiiiiiic et ceiieeeeeesnieeeeesnreeeeeennees |
.................. PM9-DDS237-306JBC .... JUNCEHON BOX COVET.......ciiiiiiiiie et ceiees ceiieeeeeeiieeeeeseveeaeeennees |
(T PM9-DDS237-306A......... MOLOT .. 10HP, 3Ph, 230/460V .1
.................. PM9-DDS237-306AMF ... MOtOr FaN.......ccuvviiiiiiiiie et eees ceiieeeesesnneeeeeennreeeesennnees |
.................. PM9-DDS237-306MFC ... MOtOr Fan COVEN ..........ueviiiiiiiieeiciiieeeeiiees eeiieeeessnneeeeseneveeeessnnees |
.................. PM9-DDS237-306JB........ JUNCHON BOX ....ovviiiiiiiiiic i ceiieeeeeeiieeeeesereeeeeenneees |
.................. PM9-DDS237-306JBC .... JUNCEHON BOX COVET......cciiiiiiiiieeiiiiieeceiiees ceiieeeeeesiieeeeesereeeeeennees |
T PM9-DDS225-307 ........... AdJUSTING SCrEW .....eeiiiiiiei e eeeeiee e e aee e e seeee s 2
< T PM9-DDS225-308............ [ T o = TR PER 3
S U PM9-DDS225-309........... [ D To I =1 o o1 QRS 2
10..eeee. PM9-DDS225-310........... L0311 o =Y PSP 2
M, PM9-DDS237-311............ FIOW DEfIECION ....eiiieiie et e e 1
12, PM9-DDS237-312............ TOP COVET ..ttt e et e e e e ate eeeesssteeeeeesbaeeeessnstaeeeeanns 1
130, PM9-DDS225-313............ DUSE CHULE ...t cteee e e e e e 2
14, JT9-DDS225-314A .......... [0 =Y o [0 [o [ RSP SR 1
15, e, PM9-DDS225-315............ To ] =30 (o] 1= USRS 1
16.. . PM9-DDS237-316........... SWItCh Bracket ........coocuviiiiiiiee s e 1
17 e PM9-DDS225-317 ........... Direction Label ........c.vuiiiiiiiiiie s ceee e 1
18, PM9-DDS225-318............ Loz [ PSSR 1
19, e, JT9-DDS225-319A .......... T o2 T Y TSR 1
20 PM9-DDS225-320........... [ o To] gl =1 (oo Y i RSP 3
21 i PM9-DDS225-321 ........... [ F= g T | SRS 1
22 PM9-DDS237-322............ Magnetic Switch (for 7-1/2HP, 1Ph, 230V) .. .cccccceviiiieeeeeee e 1
.................. PMO-DDS237-322C ........ CONTACION ...cociieiiiie et e e sees ceiveeeessnnneeeesesnreeesssnnnees |
.................. PMO-DDS237-322R ........ REIAY ...ttt eees eeiteea e s e e s e nnraee e e enees |
22 PM9-DDS237-322B......... Magnetic Switch (for 10HP, 3Ph, 460V) ...... «cccocveviiieeeeeeeee e 1
.................. PM9-DDS237-322BC ...... CONTACION ....cciiiiiiiieiiiiie et e sees ceiveeeesennneeeesessreeeessnnnees |
.................. PMO-DDS237-322BR ...... REIAY ...ttt eees ceiteeeeesnae e e s e nnraeeeeennnees |
23 PM9-DDS237-323............ Power Cord........ccceveeiieieeeiieee e SJT 10AWGx3C
............................................................................................................................... 300V 105°C.................1
23 PM9-DDS237-323A......... Power Cord........cccovevvieieeeieee e SJT 10AWGx4C
............................................................................................................................... 300V 105°C.................1
24.............. PM9-DDS237-324 ........... Strain Relief ......ccooveiiieee e, PGB21-18B................. 3
25, PM9-DDS237-325............ KBY ettt 10x8x55 mm........... 1
26 PM9-DDS225-326............ Round Head Phillips Screw w/ Flat Washer 3/16-24 x 1/2............. 28
27 e JT9-TS-0720051 ............. Lock Washer........cccoccvveieiiiiiee e H#10 e 2
28 CM9-9052321........coeen.. Socket Head Cap Screw.........c.cccecvveveeeneen. 3/8-16 x 3/4................. 4
29 JT9-TS-0720091 ............. Lock Washer........ccoccvieieeiiieee e 38" e 10
30 ettt e e e e a e Flat Washer.........ccccoooveviiii e, 3/8"25*3t ., 4
31 JT9-TS-1504051 ............. Socket Head Cap Screw.........c.ccoecvveveeeneen. M8x1.25x25L .............. 2
32, JT9-TS-0207021 ............. Socket Head Cap Screw.........c.cccecvveveeeneen. 1/4-20 X 1/2 ... 6

35



Index No. Part No. Description Size Qty

33 JT9-TS-0720071 ............. Lock Washer........cccoecvveieeeiiiee e L 24
34 PM9-DDS237-334 ........... Shoulder SCrew..........cccveeeviiieee e, M8 X1.25P X11........... 2
35 s et Nylon Insert Lock Nut............ccooiiiieiiininnen. M8X1.25P ... 4
Y ST JT9-TS-0680021 ............. Flat Washer.........ccccoooveviiiie e, L 18
38 JT9-TS-0050011 ............. HeX Cap SCreW ......cocvvveveieiieee e 1/4-20 x 1/2............... 18
39, JT9-TS-0208041 ............. Socket Head Cap Screw.........c.ccoccvveveeeneen. 5/16-18 x 3/4 ............... 2
40.............. JT9-TS-0561021 ............. HeX NUE ... 5/16-18...cccvieeveeeienn, 3
7 CM9-TS-1491031............. HeX Cap SCreW ......cocvvveveieiieee e M10x1.5Px25............... 1
42, JT9-5051911 ....oevvee. Flat Washer.........ccccoooeeiiii e, MO0 oo 1
43 . JT9-TS-0270051 ............. Socket Set Screw.......ccccveeevvcieie e, 5/16-18 x 1/2............... 2
44.............. JT9-TS-0561031 ............. HeX NUE ... 3/8-16..ccccviiireeeee, 10
45 . JT9-TS-0060081 ............. HeX Cap SCreW ......coccuveeveieiieee e 3/8-16 x 1-3/4.............. 4
46......ecee.... PM9-DDS225-346........... SHOUIEIN SCIEW....ccieiieiiiee et ees e 1
A7 e JT9-TS-0208061 ............. Socket Head Cap Screw........cc.cccecvveveeeneen. 5M16-18 X 1.vevveennenn. 2
48, ettt e e e e a e Phillips Pan Head Machine Screw............... 1/4-20 x 3/8.................. 4
49 . ettt e e e e Phillips Pan Head Machine Screw............... 3/16"-24UNC*5/8"L .....2
50 PM9-DDS225-350........... Label (Drum Setting Gauge) .........coeiuereiiees ciieiieie e 2
() I JT9-TS-0720081 ............. Lock Washer ........cccoccvveieiiiieeee e 516" ..o, 5
52 ettt e e e e a e Flat Washer.........ccccoooeiiiiie e, 3/8"28*3t ...eevveenn 8
53 PM9-DDS225-353............ Strain ReliEf ... s e 2
54............. PM9-DDS237-354 ........... Motor Cord.........ueveiieeiiiieeeieee e TPh. e 1
54.............. PM9-DDS237-354A......... Motor Cord.........eevevieiiiieeeieee e 3Ph.ii, 1
55, s PM9-DDS237-355............ [ ] 019070 1Y SRS 1
57 s PM9-DDS225-WL............ Warning Label.........oooo it ceee e 1
58 PM9-DDS225-358............ Phillips Pan Head Machine Screw............... 3/16-24 x 5/16.............. 5
59 PM9-DDS237-359............ REAI COVET.......eiiiie ettt eees terteee e e s e e e e e snreee e e ennnees 1
60.............. PM9-DDS225-360........... Self Tapping SCrew.......cccccoccvveeeeeicieee e, 14*1/2"L e 2
[ I ettt e e e e a e Flat Washer.........ccccoooveviiiie e, 1/4™16™ 1t 6
62...ceeeenne PM9-DDS225-362........... I Yo7 [ o =Y o SRR 2
(CX T PM9-DDS225-363........... PIastic NUL........oeeiieeiiiie s e e eree e e 2
64...cc. PM9-DDS225-364 ........... oo Qo (o U = 1 o PSR 2
B5..ccieeens PM9-DDS225-365........... oo [ql g To o PR 2
66.............. JT9-TS-0207021 ............. Socket Head Cap Screw........cc.cccecvveveeeneen. 1/4-20 X 1/2 ... 6
67 e JT9-TS-0720071 ............. Lock Washer........cccoccvveveiiiiieee e L 24
68...ceeeeenne PM9-DDS225-368............ [ oo 1= SRS 2
69...ccceeeene PM9-DDS237-369........... PlAtE .. e 1
70, s ettt e e e e a e HeX Cap SCreW ......cocvveeveveiieee e M8 X 65 ..., 2
T, ettt e e e e a e Flat Washer..........oooo e 5/16"x18x1.5t.............. 2
T2, PM9-DDS225-372............ o] 1 o T PSSR 2
73 JT9-TS-1540061 ............. HeX NUE ... M8 ..o 2
T4 ..., JT9-TS-0813022 ............. Round Head Machine Screw ....................... 1/4-20 x 3/8.................. 4
75, PM9-DDS225-375........... SCrEW ..ottt #10-24 x 1-1/4............. 2
76 PM9-DDS225-376........... Limit SWItCH ... s e 1
TT e, PM9-DDS225-377 ........... (070] {o Il o (o] o =T USRS 3
78 PM9-DDS225-378............ Cord, Limit SWItCh ......c.viiiiiiiiee s e 1
79. s PM9-DDS237-379............ Switch Cord, Mag Switch to Reverse

.......................................................... Switch (for 7-1/2HP, 1Ph, 230V)......cccccocciies e 1
79, PM9-DDS237-379A......... Switch Cord, Mag Switch to Reverse

.......................................................... Switch (for 10HP, 3Ph, 460V).......cccceeiiiiies e 1
80..cceeeenns JT9-TS-2284082 ............. SCrEW ..ottt MA X8 .. 1
[ I PM9-DDS225-381 ........... SWILCH COVEN ...t e 1
82, PM9-DDS225-382............ Reverse Switch (for 7-1/2HP, 1Ph, 230V) ... ccccoeviviieeeeceee e 1
82, PM9-DDS237-382............ Reverse Switch (for 10HP, 3Ph, 460V)........ ccccoeeviiieeeeeeee e 1
83 PM9-DDS225-383............ SWItCh Bracket ........coocuviiiiiieee s e 1
84...ee. PM9-DDS225-384 ........... Strain Relief ......cccoveeieeee e, PG 13.5B-W................ 3
85 s PM9-DDS237-385........... Powermatic LOGO ........ooiiiiiiiiiiiiiiiee et i 1
86...ccceeennne PM9-DDS237-386........... [.D.Label ... TPh. e 1



Index No. Part No. Description Size Qty

86...eeeeenns ettt [.D. Label (not shown).........cccocoeiiiniiinnns 3Ph. 1
87 .. JT9-TS-2361101 ............. Lock Washer..........ccooevvviiiiiiieeeeen MAO .o, 1
88..erernnnn. PM9-DDS237-388........... P ad e e 4
89..ennn PM9-DDS237-389........... Strain Relief .........oovvvieeeeceeeee e PGB16-14B................. 2
89..nnn. PM9-DDS237-389........... Srain REIET ... e 2
90.....uuuuee. e ————— Flat Washer............ccccoev v 3/8"23%2t ..o 4
L I ettt Flat Washer.........ccooouueiiiiii e, 5/16"x16x2t ................ 2
92 JT9-TS-0560071 ............. HEeX NUL ..o 3/16"-24UNC............... 4
X TR et Door Latch-Right ... e 2
9. ettt Strain Relief .........oooveieeeceeeeeeee e PG 13.5-08B................ 1
95.. . JT9-TS-0060051 ............. Hex Cap SCreWw ........uvvvveeeeeeeeeeeeeeeee. 3/8"-16UNC*1L ........... 2
96....cceeennne et HINGE PN s e 6
OF v, ettt Rear DOOr = Left ... e 1
98 ettt Front DOOr = Left. ... e 1
99, et Front Door - Right ........oooiii s e 1
100............ PM9-DDS225-390........... StarWasher ... M5 . 2
101............ ettt Rubber Gasket.........coouoeiiiiiiiiiieee D16.5x8x2t.................. 2

** These parts are shown for reference only and are not available for order individually. Non-proprietary parts,
such as fasteners, can usually be found at local hardware stores.

Motor and Cabinet Assembly — DDS-237

37



Gearbox Assembly — DDS-237

Index No. Part No. Description Size Qty
T JT1-491 L, GearbOX BOAY .......eeiieiiiiiiie s s 1
2 JT9-TS-0720071 ............. Lock Washer........cccoccvveveiiiiieee e L R 4
K TUUU CM9-TS-0207071 ............ Socket Head Cap Screw........cc.cccecvveveeeneen. 1/4-20 x 1-1/4............... 4
S PM9-DDS225-404 ........... [ 1o T o T RSP 1
B JT9-BB-626VV ................ Ball BEAMNNG......uveiieeiiiiiiee ettt sees cetieeeeeenrre e e s e nnree e e nnnees 2
(T PM9-DDS225-406........... GAN i & 1C ) 1
T PM9-DDS225-407 ........... KBY ettt 3X3X6L .o, 1
< T PM9-DDS225-408............ 01T o RS 1
S U JT9-BB-6000ZZ............... Ball Bearing........ccceevevvveeeeiiiiee e 6000ZZ.......oovevvnnen. 1
10..ceeee. PM9-DDS225-410........... C-RiNG..ccoiiiieeecee e STW-15...ciieeee, 1
M, PM9-DDS225-411........... GAN it 40 1
120, PM9-DDS225-412............ GAN i Y A P 1
130, PM9-DDS225-413............ SNAMt e e 1
14, JT9-BB-600277............... Ball Bearing........cccoevevvveeeiiiiiee e 6002ZZ.........covevvneen. 2
15, e, PM9-PM2700-522 ........... KBY ettt s 5x5%x20 cciiiiinnn. 1
16.. . PM9-DDS225-416........... SNAMt. e e 1
17 e PM9-DDS225-417 ........... (O 1Y PSSR 1
18, JT9-TS-1503051 ............. Socket Head Cap Screw.........c.cccccvveveeeneen. M6x1.0Px20L .............. 8
19, e, PM9-DDS225-419............ KBY ettt s 5x5x30 i, 1
20 PM9-DDS225-420........... L0701 = PSSR 1
21 PM9-DDS225-421 ........... L@ T I T PSSR 1
22 PM9-DDS225-422 ........... [ F= g T | PSSR 1
23 JT9-BB-6006Z7............... Ball Bearing........cccoevevvveeeiiiiiee e 6006ZZ.........covevvuneen. 1
27 e PM9-DDS225-427 ........... BIOCK ... ettt e e e 1
29 PM9-DDS225-429A......... Gear Assembly (s/n 0509DDS225726 and

.......................................................... higher).......cooviciieeeeeeee e BAT L TT T 1
30 PM9-DDS225-430........... KBY ettt s BX6X50 ., 1
K I PM9-DDS225-431 ........... Cable (for 1/4HP, 1Ph, 230V) ....coociiieeeeiies e 1
K I PM9-DDS237-431 ........... Cable (for 1/4HP, 3Ph, 230/460V) ......cccccies ceviiee e 1
32, PM9-DDS225-432A......... 1Y/ [o (o SRR 1/4HP, 1Ph, 230V ....... 1
.................. PM9-DDS225-432MF ...... MOtOr FaN......cccuviiiiiiiiii et eiies ceiieeeessnneeeesesnreeeesennnees |
.................. PM9-DDS225-432MFC ... MOtor Fan COVEN ...........cooiiiiiiiieeeeeeeeeeeee e eeeecveeeeeeees
.................. PM9-DDS225-432RC...... Running Capacitor .............cccccceeeevvveeeennnnnn.. TOUF, 350VAC ... 1
.................. PM9-DDS225-432JB........ JUNCHON BOX .....uuviiiiiiiiieiii e e e eeeeiveeeeeeee
.................. PM9-DDS225-432JBC .... Junction BOX COVET..........ccooouiiiiiiiieeeeeeeeeee ieeeeeeeeeeeeeeeeeveneeeeee
32, PM9-DDS237-432............ 1Y/ [o) (o USRS 1/4HP, 3Ph, 230/460V 1
.................. PM9-DDS225-432MF ...... MOtOr FaN.......ccuvviiiiiiiiie et eiees ceiieeeesenneeeesennreeeesennnees |
.................. PM9-DDS225-432MFC ... MOtor Fan COVEN ...........cooiiiiieiieeeeeeeeeeeee cieeeeeeeeeeeeeeeeeveeeeeeee
.................. PM9-DDS225-432JB........ JUNCHON BOX .....uuviiiiiiiiiiiii e e ieeeeeeee e e eeeeiveeeeeeees
.................. PM9-DDS225-432JBC .... Junction BOX COVET..........ccoicuiiiiiiiieeeeeeeeeee e eeeeeeeeveeeeeeee
33 PM9-DDS225-433............ GaSket.......eeeeeiiiie e P11, 2
34 PM9-DDS225-434 ........... Steel Ball........coccveeeeiiieeeeee e, D5 e 1
35 PM9-DDS225-435............ o] 1 o T PSSR 1
36 JT9-TS-1523011 ............. Socket Set Screw.........cccccii, M6x1.0Px6L................ 1
Y SO PM9-DDS225-384 ........... Strain Relief ......cccoveeieeee e, PGB13.5-12B.............. 1
38 PM9-DDS225-438............ Oil Seal ....c.ooveeiiiee e TC 30%46™8t ................ 1
39, PM9-DDS225-439............ GASKEL.... .t e 1
40.............. PM9-DDS225-440........... Oil Seal ....coooveeiiiee e SC 12*25*5t ..., 1

** These parts are shown for reference only and are not available for order individually. Non-proprietary parts,
such as fasteners, can usually be found at local hardware stores.

38



Gearbox Assembly — DDS-237

O
4 {3 <Y

:‘Eﬁgg_,,j,

N~

AL
. é//‘ WS,/

QD

39



Optional Accessories

The optional accessories listed below are available for use with DDS-225 and DDS-237 Drum Sanders.

Ready-To-Cut Abrasive Strips

Index No. Part No. Description Size Qty
.................. JT9-60-9036..................... Abrasive 36 Grit Sandpaper.............cccc0....ee.. 36 Grit .ol 1
.................. JT9-60-9060.................... Abrasive 60 Grit Sandpaper.............cccc0e....... 60 Grit ..oevveeeervnnennnnl 1
.................. JT9-60-9080.................... Abrasive 80 Grit Sandpaper.............ccc......... 80 Grit ..cvvvererrnnnnl 1
.................. JT9-60-9100.................... Abrasive 100 Grit Sandpaper...........cc.c0....... 100 Grit ..ol 1
.................. JT9-60-9120.................... Abrasive 120 Grit Sandpaper...........cccce..e.... 120 Grit ool 1
.................. JT9-60-9150.................... Abrasive 150 Grit Sandpaper...........cccce.e.... 150 Grit .ol 1
.................. JT9-60-9180.................... Abrasive 180 Grit Sandpaper...........cc.c0....... 180 Grit ..ol 1
.................. JT9-60-9220.................... Abrasive 220 Grit Sandpaper...........ccccc....... 220 Grit ..ol 1

40



iagrams

iring D
DDS-225 Sander

w

LIMITED

GREEN

YELLOW

WHITE

@®o
000

00

v1o—0
O—0

WHITE

SWITCH
BLACK
A 4
L vV WHITE
L 1
v >
w X Jw |Y w
= @ =
- e i -
| | 250VAC
! b/ o /n ! 150MFD
I I
leo & & |
_ 12 32 50 :éH_ _
=] I e _ 250VAC
_ (A O ° _ 200MFD
(| EE g1
P 2n an 6 iéH_ ol !
ilooo o ol | 4o0uac
e B o
N N R _
| I
| I
_ 211 42 613 AHHV
95
1| f I
| &4 |
| I
| I
I I
| I
| I
| N -
w
5
]
” REVERSING _
! SWITCH !
| FRONT BACK
, I
h ©OR|U G ©5| O
W o| of |
[ I
g — rovl of |
]
4 , I
v ! I

@

[1[]

350VAC
10UF

DDS-237 Sander — 7.5HP, 1Ph, 230V

WHITE |

GREEN

WHITE
RED

LIMITED
SWITCH
BLACK
; N4 | W
¥ WHITE
L T
« =
MRS g
SEF :
I Pe— A 250VAC
2 uY ! 250MFD
|
W 12 32 5 @au W
! Iol [ W 250VAC
! ] |O 2| ! 250MFD
| Gl o m |
V2 4 6 :éu ol
! ! 450VAC
ses s el |8
i ! =
I I
| |
W 211 42 613 @ ” H
95 97
| fl \&28 |
| 96 98 |
| 0] || | 3
AL =
-

™
o]
x
3
o

REVERSING
SWITCH

BACK

GREEN
YELLOW

WHITE

BLACK

RED

o
@00

HO—0O

o0

o0

350VAC
10UF

41



LIMITED
SWITCH

3LTHM

S—S—Kr—=
a3y

8=
»ov1g

NEERD]
\\\\\\\\\\\\\\\ 5

BLACK

DDS-237 Sander — 10HP, 3Ph, 230V

42

a
, ,
, ,
, mw O mw ,
= W I 1 |
m | o > = |
) |
1 Z mv | &
\\\\\\\\\\\\\\\\\\\\\\\\\\\\ I'H
1 ln T || |
L [ [EEXD) e U= I
aNNo¥d I I TT |
[ | N3Zo N IS H||z | S
[ = , 5—3
4 W ”R n ”
50|80
=) o |
] ] A AE | , O ,
[ FYOIF ! | g |
[=)] o
E @ m& v A ! , S = 3 !
2 = | | < |
" i’ . »ovig | 2 $v o O
A 0O 5 , | NEEND)
O . . a3y | Ve s |
3LIHM P L Xe) 5 |
N - - LM | a3 a3y
Mov1g = 8O S S
JEET NEERD)




LIMITED
SWITCH

@|@ _W. 2 J1THM

a3y

®® 8¢ Vg

\EER-B]

BLACK

DDS-237 Sander — 10HP, 3Ph, 460V

43

% & &

|
|
S
w | ~N
5 , gl=
T | w2
= O] novig
I Z
\\\\\\\\\\ IH
r-——— "~~~ /77—~ 1 ) T || a3y
— N3F¥D | ] | N33O I Oll5
t AaNNoYS I T — Il = W
| 7|; | N3IFUO 1 > H JLIHM
| | e
Il n
] | ~ | o [ , YEERE)
| 50|80 | | o
| ] ] AR AR | |
| T2 90 O&D ©asleg) g
W m 72 ST m v IO W W M o o
| . . PRYAL:! | | — @
T ,m & O & t | @
| . . a3y | v o
HLIHM : 3 20 ¥ ,
b I . . JLTHM | a3y
, 3 &0 & T a3y
oV , L, ILTHM NEERE)




THE'GOLD ,\"I"-\Nl),—\l{l)\

POWERMATIC

SINCE 1921

427 New Sanford Road
LaVergne, Tennessee 37086
Phone: 800-274-6848
www.powermatic.com



